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1. This book was prepared based on information available in November 2007.

2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.
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A. ���� / Machine body
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50124001 1 ���� FACE PLATE
2 062711012 4 ������������ SCREW PAN SM4.76-32X10
3 SA4206001 1 ������� THREAD TAKE-UP LEVER COVER
4 062680612 1 ����������� SCREW PAN SM4.37-40X6
5 S50126001 1 ���� REAR COVER
6 062711012 6 ������������ SCREW PAN SM4.76-32X10
7 S50127101 1 ���� TOP COVER
8 062711612 6 ������������ SCREW PAN SM4.76-32X16
9 S50128201 1 ����� ROTARY HOOK COVER
10 104450101 1 ����� RUBBER CAP, 8
11 158879001 1 ������� SHAFT, ; R-HOOK COVER
12 S00306001 1 ������� HINGE PLATE SPRING
13 025080132 1 ��������� WASHER PLAIN S 8
14 048060342 1 ����� RETAINING RING E6
15 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
16 117143003 2 �������� SCREW, FLAT SM4.37
17 021680202 2 ������������ NUT 2 SM4.37-40
18 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
19 158830001 2 ��� BED HINGE
20 158831001 2 ����� PIN
21 158832000 2 ���������� PIN SUPPORT RUBBER
22 159150000 1 �������� RUBBER CAP, 20.5
23 159150000 1 �������� RUBBER CAP, 20.5
24 104449001 1 �������� RUBBER CAP, 15.5
25 104451101 1 �������� RUBBER CAP, 23.9
26 104450101 2 ����� RUBBER CAP, 8
27 104450101 2 ����� RUBBER CAP, 8
28 104450101 1 ����� RUBBER CAP, 8
29 104449001 1 �������� RUBBER CAP, 15.5
30 104449001 1 �������� RUBBER CAP, 15.5
31 104450101 1 ����� RUBBER CAP, 8
32 104450101 1 ����� RUBBER CAP, 8
33 104450101 1 ����� RUBBER CAP, 8
34 104450101 2 ����� RUBBER CAP, 8
35 104450101 1 ����� RUBBER CAP, 8
36 104449001 2 �������� RUBBER CAP, 15.5
37 S32263001 3 ������� RUBBER CAP, 8.5
38 S36924001 2 �������� INJURY MARK
39 S37060001 2 ������ LABEL, GROUNDING
40 S50131001 1 ����������� THREADING DIAGRAM
41 104449001 1 �������� RUBBER CAP, 15.5
42 S50340000 2 ���������� BED BASE CUSHION
43 120263001 2 �������� SHOULDER SCREW,SM4.37
44 117936001 1 ������� RUBBER CAP, 9.4

����� <For China>
45 SA0793001 1 ������������� LABEL CAUTION CHN/ENG

������� <Except for China>
46 SA0792001 1 ����������� LABEL CAUTION JPN/ENG
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B. ������� / Needle bar and thread take-up mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50132000 1 �������� THREAD TAKE-UP CRANK
2 100250001 1 �������� SCREW, SM7.14
3 014770632 1 ������������� SET SCREW SOCKET SM6.35-40X6
4 110367001 1 ��� WASHER, PLAIN SPECIAL 8
5 SA4047301 1 ������������ NEEDLE BAR CONNECTING ROD SET
6 145465001 1 ��������� SCREW, SM3.57-40X6 L
7 S50136101 1 ���������� NEEDLE BAR CLAMP SET
8 140004001 1 �������� SCREW, SM3.57-40X7
9 S52943101 1 ��������� SUPPORT SHAFT
10 140430001 1 �������� WICK, 3X40
11 S50271000 1 �������� WICK, 2X35
12 S50272000 1 �������� WICK, 3X15
13 S50142000 1 ��������� WICK, 3X290
14 S52248001 1 ������������ N-BAR BRACKET SLIDE BLOCK
15 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
16 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
17 S50143001 1 ���������� NEEDLE BAR BRACKET SET
18 S50144001 1 �������� NEEDLE BAR BASE ASSY
19 159624001 1 ���������� N-BAR BRACKET SLIDE BLOCK
20 S50146001 1 ������ STOPPER PLATE
21 158888001 1 ����������� N-BAR BASE SUPPORT SHAFT
22 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
23 S50147001 1 ���������� NEEDLE BAR BASE GUIDE
24 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
25 SA2921101 1 ���� NEEDLE BAR
26 S50149101 1 ���������� NEEDLE BAR THREAD GUIDE
27 140553102 1 ������������� SET SCREW, SM3.18
28 S50150001 1 ����������� CRANK ROD GUIDE
29 S31808001 1 ������������ SCREW, PAN SM4.37-40X25
30 150382001 2 ������������ BOLT, SOCKET SM4.37X18
31 S50152001 1 �������� NEEDLE BAR GUIDE
32 154965001 2 ����������� BOLT, SOCKET SM3.57X8
33 S50153101 1 ���������� STOPPER
34 153483001 1 �������� SET SCREW, SM4.76
35 021710202 1 ������������ NUT 2 SM4.76-32
36 013761410 1 �������������� SET SCREW (CP) SM5.95-28X14
37 100022005 1 ������� NUT, SM5.95
38 062681012 2 ������������ SCREW PAN SM4.37-40X10
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C. ���� / Upper shaft mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50154001 1 ���� UPPER SHAFT
2 048150142 2 ���������� RETAINING RING EXTERNAL C15
3 072630260 1 ������������� BALL BEARING, THRUST 6302VV
4 SA4065001 1 �������� BUSH, F
5 158893100 1 �������� BUSH M
6 S50156001 1 ������ SET SCREW COLLAR
7 014780632 2 ������������� SET SCREW SOCKET SM6.35-28X6
8 S50157001 1 ����� PULLEY ASSY
9 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50159001 1 ����������� T-PULLEY ASSY, U
11 S50160001 1 ��������� T-PULLEY, U
12 S48034001 2 ����������� RING
13 014780632 2 ������������� SET SCREW SOCKET SM6.35-28X6
14 S50161000 1 �������� TIMMING BELT
15 S50163001 1 ���������� TENSION PULLEY PLATE
16 S50164001 1 �������� TENSION PULLEY
17 S50165001 1 ����������� COLLAR
18 018102536 1 ���������� BOLT SOCKET M10X25
19 021100302 1 �������� NUT 3 M10
20 048300242 2 ���������� RETAINING RING INTERNAL C30
21 076200800 1 ������������� BALL BEARING RADIAL 6200ZZ
22 018061632 2 ��������� BOLT SOCKET M6X16
23 025060232 2 ��������� WASHER PLAIN M 6
24 S50166001 1 ������� IDLER PULLEY
25 S50167001 1 ��������� SHAFT
26 S50168001 1 ���������� COLLAR
27 070608800 2 ������������ BALL BEARING RADIAL 608ZZ
28 048220242 2 ���������� RETAINING RING INTERNAL C22
29 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
30 111865009 1 ��� CAP, 6

HE-800A-109
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C. ���� / Upper shaft mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM
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D. ����� / Zigzag mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50169001 1 �������� MOTOR BRACKET
2 S37940001 2 ������ POSITIONING PIN
3 062711212 4 ������������ SCREW PAN SM4.76-32X12
4 062711612 1 ������������ SCREW PAN SM4.76-32X16
5 018401232 4 ��������� BOLT SOCKET M4X12
6 060300612 2 ������� SCREW BIND M3X6
7 SA2881001 1 ������ MOTOR LEVER
8 S50171001 1 �������� MOTOR LEVER SHAFT
9 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50172001 1 �������� ZIGZAG CONNECTING ROD
11 S51190001 1 ���������� Z-CONNECTING ROD SHAFT
12 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
13 S50174001 1 ������� ZIGZAG LEVER
14 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
15 118735001 2 ��� WASHER
16 018062032 1 ��������� BOLT SOCKET M6X20
17 S32521001 1 ������� WASHER, THRUST
18 S50176001 1 ���������� ZIGZAG LEVER ASSY, F
19 S50178001 1 ��������� Z-LEVER SHAFT
20 159625001 1 ���������� STUD
21 158945001 1 ���������� BUSH, F ; Z-LEVER
22 158946001 1 ���������� BUSH, R ; Z-LEVER
23 S50179001 1 ��������� Z-SENSOR PLATE
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D. ����� / Zigzag mechanism
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20 159625001 1 ���������� STUD
21 158945001 1 ���������� BUSH, F ; Z-LEVER
22 158946001 1 ���������� BUSH, R ; Z-LEVER
23 S50179001 1 ��������� Z-SENSOR PLATE

HE-800A-110
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E. ������ / Emergency stop mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50182000 1 ���������� EMERGENCY STOP COVER
2 062400806 3 ������ SCREW PAN M4X8

HE-800A-114
10



10

E. ������ / Emergency stop mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50182000 1 ���������� EMERGENCY STOP COVER
2 062400806 3 ������ SCREW PAN M4X8

HE-800A-114
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F. ���� / Presser foot mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50183001 1 �������� PRESSER DRIVING ARM
2 018061032 4 ��������� BOLT SOCKET M6X10
3 S43717201 1 ���������� GEAR, 15.75
4 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
5 S50184001 1 ������������ GUIDE BRACKET
6 S42116000 2 ������� LINEAR BUSH
7 S50185001 1 �������� BEARING HOLDER
8 018400832 1 �������� BOLT SOCKET M4X8
9 S50186001 2 ������ GUIDE SHAFT
10 014760632 4 ������������� SET SCREW SOCKET SM5.95-28X6
11 S50187001 1 �������� DRIVING ARM PRESSER
12 110367001 1 ��� WASHER, PLAIN SPECIAL 8
13 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
14 018401232 3 ��������� BOLT SOCKET M4X12
15 S50189001 1 ��������� P-LOFTER CONNECTING ROD
16 S50190001 1 ����������� SHOULDER SCREW
17 S50191001 1 ������ ROLLER
18 110161004 1 ������� NUT, SM4.76
19 028050242 1 �������� WASHER SPRING 2-5
20 S50192101 1 �������� SPACER
21 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
22 117363001 1 ������� BOLT, SM4.76
23 S38761201 1 ������� LIFTER LEVER KNEE
24 S50192101 1 �������� SPACER
25 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
26 117363001 1 ������� BOLT, SM4.76
27 S50193001 1 ����������� LIFTER SHAFT, A
28 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
29 S50195001 1 ������������ U-THREAD TRIMMER DRIVING LINK
30 S38761201 1 ������� LIFTER LEVER KNEE
31 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
32 S50196001 1 ���������� LIFTER SHAFT
33 025080132 1 ��������� WASHER PLAIN S 8
34 048060342 1 ����� RETAINING RING E6
35 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
36 145478101 2 �������� SHOULDER SCREW, SOCKET SM4.76
37 S50198001 1 ������� PRESSER BAR GUIDE BRACKET
38 S50199101 1 �������� PRESSER BAR LINK
39 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
40 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
41 111466121 1 ����� PRESSER BAR
42 SA7607001 1 ��������� SPRING GUIDE
43 S50200001 1 ����� PRESSER BAR SPRING
44 S31013001 1 ������������� PRESSER ADJUSTING NUT
45 S31012001 1 ���������� PRESSER ADJUSTING SCREW
46 140407001 1 ��� WASHER
47 145472001 1 �������� PRESSER BAR BUSH
48 S50201001 1 �������� P-BAR ROLLER BRACKET
49 S50202001 1 ���������� ROLLER
50 062671212 1 ������������ SCREW PAN SM3.57-40X12
51 025060132 1 ��������� WASHER PLAIN S 6
52 048060142 1 ��������� RETAINING RING EXTERNAL C6
53 S50203101 1 ����� ROLLER
54 S50204001 1 ������� ROLLER SHAFT
55 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
56 S37927000 1 �������� NEEDLE BAR GUIDE
57 100242003 2 �������� SCREW, SM3.57-40X5
58 155578000 2 ������� RUBBER CAP, 7.2
59 S50205001 1 ��������� CLAMP SENSOR DOG
60 060670512 2 ������������ SCREW BIND SM3.57-40X5
61 S50206001 1 ��������� CLAMP SENSORPLATE
62 102538002 1 �������� SCREW, FLAT SM3.57
63 025040232 3 ��������� WASHER PLAIN M 4

HE-800A-201
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F. ���� / Presser foot mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50183001 1 �������� PRESSER DRIVING ARM
2 018061032 4 ��������� BOLT SOCKET M6X10
3 S43717201 1 ���������� GEAR, 15.75
4 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
5 S50184001 1 ������������ GUIDE BRACKET
6 S42116000 2 ������� LINEAR BUSH
7 S50185001 1 �������� BEARING HOLDER
8 018400832 1 �������� BOLT SOCKET M4X8
9 S50186001 2 ������ GUIDE SHAFT
10 014760632 4 ������������� SET SCREW SOCKET SM5.95-28X6
11 S50187001 1 �������� DRIVING ARM PRESSER
12 110367001 1 ��� WASHER, PLAIN SPECIAL 8
13 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
14 018401232 3 ��������� BOLT SOCKET M4X12
15 S50189001 1 ��������� P-LOFTER CONNECTING ROD
16 S50190001 1 ����������� SHOULDER SCREW
17 S50191001 1 ������ ROLLER
18 110161004 1 ������� NUT, SM4.76
19 028050242 1 �������� WASHER SPRING 2-5
20 S50192101 1 �������� SPACER
21 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
22 117363001 1 ������� BOLT, SM4.76
23 S38761201 1 ������� LIFTER LEVER KNEE
24 S50192101 1 �������� SPACER
25 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
26 117363001 1 ������� BOLT, SM4.76
27 S50193001 1 ����������� LIFTER SHAFT, A
28 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
29 S50195001 1 ������������ U-THREAD TRIMMER DRIVING LINK
30 S38761201 1 ������� LIFTER LEVER KNEE
31 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
32 S50196001 1 ���������� LIFTER SHAFT
33 025080132 1 ��������� WASHER PLAIN S 8
34 048060342 1 ����� RETAINING RING E6
35 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
36 145478101 2 �������� SHOULDER SCREW, SOCKET SM4.76
37 S50198001 1 ������� PRESSER BAR GUIDE BRACKET
38 S50199101 1 �������� PRESSER BAR LINK
39 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
40 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
41 111466121 1 ����� PRESSER BAR
42 SA7607001 1 ��������� SPRING GUIDE
43 S50200001 1 ����� PRESSER BAR SPRING
44 S31013001 1 ������������� PRESSER ADJUSTING NUT
45 S31012001 1 ���������� PRESSER ADJUSTING SCREW
46 140407001 1 ��� WASHER
47 145472001 1 �������� PRESSER BAR BUSH
48 S50201001 1 �������� P-BAR ROLLER BRACKET
49 S50202001 1 ���������� ROLLER
50 062671212 1 ������������ SCREW PAN SM3.57-40X12
51 025060132 1 ��������� WASHER PLAIN S 6
52 048060142 1 ��������� RETAINING RING EXTERNAL C6
53 S50203101 1 ����� ROLLER
54 S50204001 1 ������� ROLLER SHAFT
55 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
56 S37927000 1 �������� NEEDLE BAR GUIDE
57 100242003 2 �������� SCREW, SM3.57-40X5
58 155578000 2 ������� RUBBER CAP, 7.2
59 S50205001 1 ��������� CLAMP SENSOR DOG
60 060670512 2 ������������ SCREW BIND SM3.57-40X5
61 S50206001 1 ��������� CLAMP SENSORPLATE
62 102538002 1 �������� SCREW, FLAT SM3.57
63 025040232 3 ��������� WASHER PLAIN M 4

HE-800A-201
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G. ���� / Feed mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50207001 1 �������� MOTOR MOUNTING BRACKET
2 062761012 3 ������������ SCREW PAN SM5.95-28X10
3 025060232 3 ��������� WASHER PLAIN M 6
4 018401032 4 ��������� BOLT SOCKET M4X10
5 S50208001 1 ���������� PULLEY, A
6 014060632 2 �������� SET SCREW SOCKET (CP) M6X6
7 S50110001 1 ���������� PULLEY, B
8 014060632 2 �������� SET SCREW SOCKET (CP) M6X6
9 S50209000 1 ����������� TIMING BELT
10 S50210001 1 ����������� SUPPORT SHAFT
11 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
12 S50211101 1 ��������� BELT HOLDER
13 S59890001 2 ������������� BOLT, SOCKET SM4.37-40X8
14 S50212001 1 ���������� FEED ARM SUPPORT
15 S50213001 1 ���������� FEED GUIDE SHAFT, B
16 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
17 S50214001 1 ���������� FEED GIIDE SHAFT, A
18 S59894001 2 �������������� BOLT, SOCKET SM4.37-40X12
19 S12004000 2 ������� LINEAR BUSH
20 S02460001 2 ���������� RETAINING RING, EXTERNAL C19
21 S35184001 2 ���������� BALL BEARING STOPPER
22 060660416 2 ������������ SCREW BIND SM3.18-40X4
23 S50215101 1 ����������� FEED SENSOR SUPPORT PLATE
24 062680812 2 ����������� SCREW PAN SM4.37-40X8
25 025680132 2 ������������ WASHER PLAIN S SM4.37
26 S50216101 1 ���������� SUPPORT SHAFT
27 012500536 1 ������� SET SCREW SOCKET (FT) M5X5
28 S50217001 1 ����� FEED ARM
29 S50218001 1 ���������� SUPPORT PLATE
30 S50219101 1 ����������� CAM
31 S59893001 2 �������������� BOLT, SOCKET SM4.37-40X10
32 S59892001 2 ������������� BOLT, SOCKET SM4.37-40X5
33 110735002 4 ��� WASHER
34 S12004000 1 ������� LINEAR BUSH
35 S59893001 2 �������������� BOLT, SOCKET SM4.37-40X10
36 028680242 2 ����������� WASHER SPRING 2-4.37
37 S50221101 2 �������� FEED PRESSER PLATE
38 105130001 4 �������� SCREW, SM3.57
39 S50222001 1 �������� FEED ARM SUPPORT
40 S50223100 1 ������ COVER
41 S59890001 1 ������������� BOLT, SOCKET SM4.37-40X8
42 025680132 1 ������������ WASHER PLAIN S SM4.37
43 S50224001 1 ��������� FEED MOTOR COVER
44 062680812 2 ����������� SCREW PAN SM4.37-40X8
45 S50562101 1 �������� SHOULDER SCREW SM6.35
46 159080100 1 ��������� FINGER GUARD, M
47 159078001 1 ���������� SPRING
48 018502032 1 ��������� BOLT SOCKET M5X20
49 021500216 1 ������� NUT 2 M5

����� <For -2>
50 S50220001 1 ���������� LENGTH FEED PLATE, -2
51 S37100302 1 ������������ WORK CLAMP ASSY 25RS W/F-G
52 159762002 1 ��������� WORK CLAMP 25RS
53 159926001 1 ������������ PIN, L
54 107401001 2 ������������ SPRING, PLATE
55 107404001 2 �������� SCREW, SM1.98-64X2
56 159927001 1 ������������ PIN, S

HE-800A-202
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G. ���� / Feed mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50207001 1 �������� MOTOR MOUNTING BRACKET
2 062761012 3 ������������ SCREW PAN SM5.95-28X10
3 025060232 3 ��������� WASHER PLAIN M 6
4 018401032 4 ��������� BOLT SOCKET M4X10
5 S50208001 1 ���������� PULLEY, A
6 014060632 2 �������� SET SCREW SOCKET (CP) M6X6
7 S50110001 1 ���������� PULLEY, B
8 014060632 2 �������� SET SCREW SOCKET (CP) M6X6
9 S50209000 1 ����������� TIMING BELT
10 S50210001 1 ����������� SUPPORT SHAFT
11 070688850 2 ������������ BALL BEARING RADIAL 688ZZ
12 S50211101 1 ��������� BELT HOLDER
13 S59890001 2 ������������� BOLT, SOCKET SM4.37-40X8
14 S50212001 1 ���������� FEED ARM SUPPORT
15 S50213001 1 ���������� FEED GUIDE SHAFT, B
16 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
17 S50214001 1 ���������� FEED GIIDE SHAFT, A
18 S59894001 2 �������������� BOLT, SOCKET SM4.37-40X12
19 S12004000 2 ������� LINEAR BUSH
20 S02460001 2 ���������� RETAINING RING, EXTERNAL C19
21 S35184001 2 ���������� BALL BEARING STOPPER
22 060660416 2 ������������ SCREW BIND SM3.18-40X4
23 S50215101 1 ����������� FEED SENSOR SUPPORT PLATE
24 062680812 2 ����������� SCREW PAN SM4.37-40X8
25 025680132 2 ������������ WASHER PLAIN S SM4.37
26 S50216101 1 ���������� SUPPORT SHAFT
27 012500536 1 ������� SET SCREW SOCKET (FT) M5X5
28 S50217001 1 ����� FEED ARM
29 S50218001 1 ���������� SUPPORT PLATE
30 S50219101 1 ����������� CAM
31 S59893001 2 �������������� BOLT, SOCKET SM4.37-40X10
32 S59892001 2 ������������� BOLT, SOCKET SM4.37-40X5
33 110735002 4 ��� WASHER
34 S12004000 1 ������� LINEAR BUSH
35 S59893001 2 �������������� BOLT, SOCKET SM4.37-40X10
36 028680242 2 ����������� WASHER SPRING 2-4.37
37 S50221101 2 �������� FEED PRESSER PLATE
38 105130001 4 �������� SCREW, SM3.57
39 S50222001 1 �������� FEED ARM SUPPORT
40 S50223100 1 ������ COVER
41 S59890001 1 ������������� BOLT, SOCKET SM4.37-40X8
42 025680132 1 ������������ WASHER PLAIN S SM4.37
43 S50224001 1 ��������� FEED MOTOR COVER
44 062680812 2 ����������� SCREW PAN SM4.37-40X8
45 S50562101 1 �������� SHOULDER SCREW SM6.35
46 159080100 1 ��������� FINGER GUARD, M
47 159078001 1 ���������� SPRING
48 018502032 1 ��������� BOLT SOCKET M5X20
49 021500216 1 ������� NUT 2 M5

����� <For -2>
50 S50220001 1 ���������� LENGTH FEED PLATE, -2
51 S37100302 1 ������������ WORK CLAMP ASSY 25RS W/F-G
52 159762002 1 ��������� WORK CLAMP 25RS
53 159926001 1 ������������ PIN, L
54 107401001 2 ������������ SPRING, PLATE
55 107404001 2 �������� SCREW, SM1.98-64X2
56 159927001 1 ������������ PIN, S
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G. ���� / Feed mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

����� <For -3>
50 S50225001 1 ���������� LENGTH FEED PLATE, -3
51 S37102301 1 ��������������� WORK CLAMP ASSY 25-K W/F-G
52 144630001 1 ���������� WORK CLAMP 25-K
53 159926001 1 ������������ PIN, L
54 144707001 2 ������������ SPRING, PLATE
55 107404001 2 �������� SCREW, SM1.98-64X2
56 159927001 1 ������������ PIN, S

HE-800A-202
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G. ���� / Feed mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

����� <For -3>
50 S50225001 1 ���������� LENGTH FEED PLATE, -3
51 S37102301 1 ��������������� WORK CLAMP ASSY 25-K W/F-G
52 144630001 1 ���������� WORK CLAMP 25-K
53 159926001 1 ������������ PIN, L
54 144707001 2 ������������ SPRING, PLATE
55 107404001 2 �������� SCREW, SM1.98-64X2
56 159927001 1 ������������ PIN, S

HE-800A-202
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H. ������ / Cutter mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50283001 1 ����������� CUTTER DRIVING ARM SHAFT
2 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
3 S50284101 1 ��������� CUTTER DRIVING SHAFT
4 S50285101 1 ���������� DRIVING SHAFT HOLDER ASSY
5 S50286101 1 ������������ CUTTER DRIVING SHAFT HOLDER
6 S50287001 1 ������������ CUTTER DRIVING LINK SHAFT
7 014780632 3 ������������� SET SCREW SOCKET SM6.35-28X6
8 S50288001 2 ���������� CUTTER DRIVING LINK
9 102630001 1 ������������ NEEDLE BAR GUIDE SLIDE BLOCK
10 SA2385001 2 ���������� GUIDE, ; C-BAR
11 062761012 4 ������������ SCREW PAN SM5.95-28X10
12 159117001 1 ����������� BUSH, ; C-DRIVING SHAFT
13 S50289001 1 ��������� ADJUSTING SCREW ASSY
14 S50290001 1 ������� ADJUSTING SCREW
15 S50291001 1 ������� CUSHION SPRING
16 S50292001 1 ������� CUSHION SUPPORT
17 S50293001 1 �������� SHOULDER SCREW, SM3.57
18 021910302 1 ������������� NUT 3 SM12.70-20
19 S50294001 1 ������� CUTTER HOLDER
20 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
21 S50295001 1 �������� CUTTER HOLDER, M
22 S59891001 2 ������������� BOLT, SOCKET SM4.37-40X6
23 S50296001 1 ��������� CUTTER HOLDER, DL
24 153057102 2 ��������� SCREW, ROUND W/SOCKET SM4.37
25 S51352001 1 ������ CUTTER, 1/2
26 115503001 1 �������� SCREW, SM4.37
27 S09212001 1 ������ SET SCREW COLLAR
28 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
29 S50298101 1 ����������� CUTTER DRIVING ARM ASSY
30 S50299101 1 ��������� CUTTER DRIVING ARM
31 159104001 1 �������� PIN
32 014680632 1 ������������� SET SCREW SOCKET SM4.37-40X6
33 159379001 1 ������������ PIN, DOWEL BX6X18
34 S50300001 1 ��������� CUTTER LINK SHAFT
35 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
36 048060342 1 ����� RETAINING RING E6
37 110367001 1 ��� WASHER, PLAIN SPECIAL 8
38 SA2412001 1 ��������� CUTTER LINK BRACKET
39 S59894001 1 �������������� BOLT, SOCKET SM4.37-40X12
40 S50362001 1 ����������� CUTTER SOLENOID BRACKET
41 062711412 4 ������������ SCREW PAN SM4.76-32X14
42 018501032 3 ��������� BOLT SOCKET M5X10
43 S50363000 1 ��������� STOPPER CUSHION
44 S50364001 1 ��������� SOLENOID STOPPER
45 028080242 1 �������� WASHER SPRING 2-8
46 021080202 2 ������� NUT 2 M8
47 S50365101 1 ������������� CUTTER SENSOR SETTING PLATE
48 062710812 1 ����������� SCREW PAN SM4.76-32X8
49 S50366001 1 ��������� SPRING

��������� <OPTION PARTS>
50 S50297001 1 ������� CUTTER HOLDER

HE-800A-218
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H. ������ / Cutter mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50283001 1 ����������� CUTTER DRIVING ARM SHAFT
2 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
3 S50284101 1 ��������� CUTTER DRIVING SHAFT
4 S50285101 1 ���������� DRIVING SHAFT HOLDER ASSY
5 S50286101 1 ������������ CUTTER DRIVING SHAFT HOLDER
6 S50287001 1 ������������ CUTTER DRIVING LINK SHAFT
7 014780632 3 ������������� SET SCREW SOCKET SM6.35-28X6
8 S50288001 2 ���������� CUTTER DRIVING LINK
9 102630001 1 ������������ NEEDLE BAR GUIDE SLIDE BLOCK
10 SA2385001 2 ���������� GUIDE, ; C-BAR
11 062761012 4 ������������ SCREW PAN SM5.95-28X10
12 159117001 1 ����������� BUSH, ; C-DRIVING SHAFT
13 S50289001 1 ��������� ADJUSTING SCREW ASSY
14 S50290001 1 ������� ADJUSTING SCREW
15 S50291001 1 ������� CUSHION SPRING
16 S50292001 1 ������� CUSHION SUPPORT
17 S50293001 1 �������� SHOULDER SCREW, SM3.57
18 021910302 1 ������������� NUT 3 SM12.70-20
19 S50294001 1 ������� CUTTER HOLDER
20 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
21 S50295001 1 �������� CUTTER HOLDER, M
22 S59891001 2 ������������� BOLT, SOCKET SM4.37-40X6
23 S50296001 1 ��������� CUTTER HOLDER, DL
24 153057102 2 ��������� SCREW, ROUND W/SOCKET SM4.37
25 S51352001 1 ������ CUTTER, 1/2
26 115503001 1 �������� SCREW, SM4.37
27 S09212001 1 ������ SET SCREW COLLAR
28 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
29 S50298101 1 ����������� CUTTER DRIVING ARM ASSY
30 S50299101 1 ��������� CUTTER DRIVING ARM
31 159104001 1 �������� PIN
32 014680632 1 ������������� SET SCREW SOCKET SM4.37-40X6
33 159379001 1 ������������ PIN, DOWEL BX6X18
34 S50300001 1 ��������� CUTTER LINK SHAFT
35 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
36 048060342 1 ����� RETAINING RING E6
37 110367001 1 ��� WASHER, PLAIN SPECIAL 8
38 SA2412001 1 ��������� CUTTER LINK BRACKET
39 S59894001 1 �������������� BOLT, SOCKET SM4.37-40X12
40 S50362001 1 ����������� CUTTER SOLENOID BRACKET
41 062711412 4 ������������ SCREW PAN SM4.76-32X14
42 018501032 3 ��������� BOLT SOCKET M5X10
43 S50363000 1 ��������� STOPPER CUSHION
44 S50364001 1 ��������� SOLENOID STOPPER
45 028080242 1 �������� WASHER SPRING 2-8
46 021080202 2 ������� NUT 2 M8
47 S50365101 1 ������������� CUTTER SENSOR SETTING PLATE
48 062710812 1 ����������� SCREW PAN SM4.76-32X8
49 S50366001 1 ��������� SPRING

��������� <OPTION PARTS>
50 S50297001 1 ������� CUTTER HOLDER

HE-800A-218
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J. ������� / Thread breakage detector mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50273000 1 ������������� THREAD GUIDE
2 025060232 1 ��������� WASHER PLAIN M 6
3 025350332 1 ���������� WASHER PLAIN L 3.5
4 060670612 1 ������������ SCREW BIND SM3.57-40X6
5 159145001 1 ������������ TR-BREAKAGE PERCEIVING SHAFT
6 141619001 1 ���������� FIXEING PLATE, ; C-BAR
7 141620001 1 ��������� BALANCER
8 101671002 1 �������� SCREW, SM4.37
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50274001 2 ������� LEVER STOPPER
11 062400612 2 ������ SCREW PAN M4X6
12 S50275001 1 ������������ THREAD BREAKAGE SENSOR PLATE
13 062400612 2 ������ SCREW PAN M4X6

HE-800A-219
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J. ������� / Thread breakage detector mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50273000 1 ������������� THREAD GUIDE
2 025060232 1 ��������� WASHER PLAIN M 6
3 025350332 1 ���������� WASHER PLAIN L 3.5
4 060670612 1 ������������ SCREW BIND SM3.57-40X6
5 159145001 1 ������������ TR-BREAKAGE PERCEIVING SHAFT
6 141619001 1 ���������� FIXEING PLATE, ; C-BAR
7 141620001 1 ��������� BALANCER
8 101671002 1 �������� SCREW, SM4.37
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50274001 2 ������� LEVER STOPPER
11 062400612 2 ������ SCREW PAN M4X6
12 S50275001 1 ������������ THREAD BREAKAGE SENSOR PLATE
13 062400612 2 ������ SCREW PAN M4X6

HE-800A-219
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K. ���� / Rotary hook mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50226001 1 ������� ROTARY HOOK SHAFT BUSH
2 SA7405001 1 ��������� ROTARY HOOK JOINT UNIT
3 014760632 4 ������������� SET SCREW SOCKET SM5.95-28X6
4 S56391001 1 �������� SET SCREW, SM3.18
5 021660306 1 ������������ NUT 3 SM3.18-40
6 SA7402001 1 ������� RUBBER CAP 3.7
7 S50230001 1 ���� B-CASE HOLDER POSITION BRACKET
8 100644005 2 �������� SCREW, SM4.37
9 S50232000 1 ������ ROTARY HOOK FELT
10 S50231200 1 ������� COLLAR
11 S07478000 1 ����� RUBBER PRESSER
12 S54741001 1 �������� SCREW, SM6.35
13 S50233001 1 ������� SPRING
14 S50111100 1 ��������� SPRING
15 SA9138001 1 �������� BOBBIN CASE ASSY
16 SA8126001 1 ��������� ANTI-SPIN SPRING
17 183526001 2 ����������� SCREW
18 S50236001 1 ������������ SCREW
19 183598001 1 �������� SCREW
20 S09477001 1 ��������� SPRING
21 180721001 1 ���������� SCREW
22 183507001 1 ������ ADJUSTING SCREW
23 159158051 1 ��� BOBBIN

������� <For Supply parts>
24 SA9140001 1 ������������ ROTARY HOOK ASSY W/BOX SA9139
25 SA9141001 1 ������������ ROTARY HOOK ASSY W/BOX SA9137

HE-800A-301
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K. ���� / Rotary hook mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50226001 1 ������� ROTARY HOOK SHAFT BUSH
2 SA7405001 1 ��������� ROTARY HOOK JOINT UNIT
3 014760632 4 ������������� SET SCREW SOCKET SM5.95-28X6
4 S56391001 1 �������� SET SCREW, SM3.18
5 021660306 1 ������������ NUT 3 SM3.18-40
6 SA7402001 1 ������� RUBBER CAP 3.7
7 S50230001 1 ���� B-CASE HOLDER POSITION BRACKET
8 100644005 2 �������� SCREW, SM4.37
9 S50232000 1 ������ ROTARY HOOK FELT
10 S50231200 1 ������� COLLAR
11 S07478000 1 ����� RUBBER PRESSER
12 S54741001 1 �������� SCREW, SM6.35
13 S50233001 1 ������� SPRING
14 S50111100 1 ��������� SPRING
15 SA9138001 1 �������� BOBBIN CASE ASSY
16 SA8126001 1 ��������� ANTI-SPIN SPRING
17 183526001 2 ����������� SCREW
18 S50236001 1 ������������ SCREW
19 183598001 1 �������� SCREW
20 S09477001 1 ��������� SPRING
21 180721001 1 ���������� SCREW
22 183507001 1 ������ ADJUSTING SCREW
23 159158051 1 ��� BOBBIN

������� <For Supply parts>
24 SA9140001 1 ������������ ROTARY HOOK ASSY W/BOX SA9139
25 SA9141001 1 ������������ ROTARY HOOK ASSY W/BOX SA9137

HE-800A-301
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L. ���� / Lower shaft mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50240001 1 ���� LOWER SHAFT
2 SA3033001 1 ���������� TIMMING PULLEY ASSY
3 076002450 1 ��������������� BALL BEARING RADIAL 6002DDNR
4 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
5 183827001 1 �������� SET SCREW COLLAR ASSY
6 104521001 1 ������ SET SCREW COLLAR
7 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
8 S50243101 1 ���������� BUSH ASSY M
9 S50244101 1 �������� BUSH M
10 S38735001 4 ����� OIL FEEDING PIPE
11 142274101 4 ������� RUBBER CAP, 4.2
12 S50245001 1 ����������� COVER
13 062670612 2 ����������� SCREW PAN SM3.57-40X6

HE-800A-305
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L. ���� / Lower shaft mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50240001 1 ���� LOWER SHAFT
2 SA3033001 1 ���������� TIMMING PULLEY ASSY
3 076002450 1 ��������������� BALL BEARING RADIAL 6002DDNR
4 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
5 183827001 1 �������� SET SCREW COLLAR ASSY
6 104521001 1 ������ SET SCREW COLLAR
7 014770632 2 ������������� SET SCREW SOCKET SM6.35-40X6
8 S50243101 1 ���������� BUSH ASSY M
9 S50244101 1 �������� BUSH M
10 S38735001 4 ����� OIL FEEDING PIPE
11 142274101 4 ������� RUBBER CAP, 4.2
12 S50245001 1 ����������� COVER
13 062670612 2 ����������� SCREW PAN SM3.57-40X6

HE-800A-305
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M. ������ / Lubrication
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 144875001 2 ������ PLUNGER
2 S52764001 2 �������� SPRING COMPRESSION
3 552907000 2 ��������� CORD HOLDER #10
4 062670612 2 ����������� SCREW PAN SM3.57-40X6
5 025350132 2 ����������� WASHER PLAIN S 3.5
6 112467002 2 �������� SCREW, SM6.35X5
7 S50356001 1 ��������������� OIL FILTER BRACKET ASSY
8 062680812 3 ����������� SCREW PAN SM4.37-40X8
9 144872101 1 �������� PUMP FILTER
10 144874001 2 ������� SPRING
11 062670512 2 ����������� SCREW PAN SM3.57-40X5
12 S50359001 1 �������� TUBE SUPPORT, D
13 062680612 1 ����������� SCREW PAN SM4.37-40X6
14 S50360001 1 ��������� ROTARY HOOK FELT SUPPORT
15 060670612 2 ������������ SCREW BIND SM3.57-40X6
16 S50556000 1 ���� FELT
17 S50563000 1 ��������� WICK, 4X200
18 SA4063001 1 ��������� WICK, 2X460
19 S50559001 1 ������� TUBE SUPPORT
20 060670612 1 ������������ SCREW BIND SM3.57-40X6
21 S50557000 1 ������� OIL TUBE
22 S50558000 1 ������� OIL TUBE, L=180
23 S50513100 1 �������� FACE PLATE PACKING
24 S50514000 1 �������� REAR COVER PACKING
25 S50515000 1 �������� TOP COVER PACKING
26 S50516001 1 ���������� WICK BASE SUPPORT
27 062670612 2 ����������� SCREW PAN SM3.57-40X6
28 159187000 1 �������� FELT BASE, A
29 S50517001 1 ��������� CAP
30 062680712 2 ����������� SCREW PAN SM4.37-40X7
31 S50518000 1 ����������� FELT
32 S50519000 1 �������� OIL TERMINAL
33 062680612 2 ����������� SCREW PAN SM4.37-40X6
34 S50520000 1 ���� PACKING
35 S50521000 1 ����� OIL CAP
36 159193000 1 ������� OIL PIPE, B
37 S50522000 1 ������� OIL TUBE
38 S52763000 1 ��������� WICK, 2X140
39 S50524000 1 ��������� WICK, 3X160
40 S50525000 1 ��������� WICK, 3X290
41 S50527000 1 ������� OIL TUBE
42 S50528000 1 ��������� WICK, 3X280
43 S50529000 1 ������� OIL TUBE, L=320
44 S50530000 1 ��������� WICK, 3X355
45 S50531000 1 ������� OIL TUBE
46 S50532000 1 ������� OIL TUBE
47 228475000 2 ������������� FASTENING BAND 1.9X80
48 S00480000 1 �������� CORD HOLDER 5N
49 062670612 1 ����������� SCREW PAN SM3.57-40X6
50 025350132 1 ����������� WASHER PLAIN S 3.5
51 106436001 1 ���� FELT
52 107149001 2 ���� FELT
53 151927001 3 �������� FELT, ; CLUTCH
54 S50533000 1 ���������� OIL TUBE ASSY
55 S50536001 1 ������� FELT HOLDER
56 062670512 1 ����������� SCREW PAN SM3.57-40X5
57 S25328001 1 ���� FELT
58 S50537000 1 �������� WICK, 4X50
59 S50538001 1 �������� OIL WINDOW SUPPORT
60 S50539000 2 ����� OIL REJECTOR
61 S50540001 1 ���������� TUBE SUPPORT
62 062680612 1 ����������� SCREW PAN SM4.37-40X6
63 S50541001 1 �������� TUBE SUPPORT, U
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M. ������ / Lubrication
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 144875001 2 ������ PLUNGER
2 S52764001 2 �������� SPRING COMPRESSION
3 552907000 2 ��������� CORD HOLDER #10
4 062670612 2 ����������� SCREW PAN SM3.57-40X6
5 025350132 2 ����������� WASHER PLAIN S 3.5
6 112467002 2 �������� SCREW, SM6.35X5
7 S50356001 1 ��������������� OIL FILTER BRACKET ASSY
8 062680812 3 ����������� SCREW PAN SM4.37-40X8
9 144872101 1 �������� PUMP FILTER
10 144874001 2 ������� SPRING
11 062670512 2 ����������� SCREW PAN SM3.57-40X5
12 S50359001 1 �������� TUBE SUPPORT, D
13 062680612 1 ����������� SCREW PAN SM4.37-40X6
14 S50360001 1 ��������� ROTARY HOOK FELT SUPPORT
15 060670612 2 ������������ SCREW BIND SM3.57-40X6
16 S50556000 1 ���� FELT
17 S50563000 1 ��������� WICK, 4X200
18 SA4063001 1 ��������� WICK, 2X460
19 S50559001 1 ������� TUBE SUPPORT
20 060670612 1 ������������ SCREW BIND SM3.57-40X6
21 S50557000 1 ������� OIL TUBE
22 S50558000 1 ������� OIL TUBE, L=180
23 S50513100 1 �������� FACE PLATE PACKING
24 S50514000 1 �������� REAR COVER PACKING
25 S50515000 1 �������� TOP COVER PACKING
26 S50516001 1 ���������� WICK BASE SUPPORT
27 062670612 2 ����������� SCREW PAN SM3.57-40X6
28 159187000 1 �������� FELT BASE, A
29 S50517001 1 ��������� CAP
30 062680712 2 ����������� SCREW PAN SM4.37-40X7
31 S50518000 1 ����������� FELT
32 S50519000 1 �������� OIL TERMINAL
33 062680612 2 ����������� SCREW PAN SM4.37-40X6
34 S50520000 1 ���� PACKING
35 S50521000 1 ����� OIL CAP
36 159193000 1 ������� OIL PIPE, B
37 S50522000 1 ������� OIL TUBE
38 S52763000 1 ��������� WICK, 2X140
39 S50524000 1 ��������� WICK, 3X160
40 S50525000 1 ��������� WICK, 3X290
41 S50527000 1 ������� OIL TUBE
42 S50528000 1 ��������� WICK, 3X280
43 S50529000 1 ������� OIL TUBE, L=320
44 S50530000 1 ��������� WICK, 3X355
45 S50531000 1 ������� OIL TUBE
46 S50532000 1 ������� OIL TUBE
47 228475000 2 ������������� FASTENING BAND 1.9X80
48 S00480000 1 �������� CORD HOLDER 5N
49 062670612 1 ����������� SCREW PAN SM3.57-40X6
50 025350132 1 ����������� WASHER PLAIN S 3.5
51 106436001 1 ���� FELT
52 107149001 2 ���� FELT
53 151927001 3 �������� FELT, ; CLUTCH
54 S50533000 1 ���������� OIL TUBE ASSY
55 S50536001 1 ������� FELT HOLDER
56 062670512 1 ����������� SCREW PAN SM3.57-40X5
57 S25328001 1 ���� FELT
58 S50537000 1 �������� WICK, 4X50
59 S50538001 1 �������� OIL WINDOW SUPPORT
60 S50539000 2 ����� OIL REJECTOR
61 S50540001 1 ���������� TUBE SUPPORT
62 062680612 1 ����������� SCREW PAN SM4.37-40X6
63 S50541001 1 �������� TUBE SUPPORT, U

HE-800A-350
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M. ������ / Lubrication
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 060670612 1 ������������ SCREW BIND SM3.57-40X6
65 S50542001 1 �������� TUBE SUPPORT, M
66 062400612 1 ������ SCREW PAN M4X6
67 S50543001 1 ����������� FELT SUPPORT
68 S50544000 1 ���� FELT
69 062400612 1 ������ SCREW PAN M4X6
70 S50545000 1 ��������� WICK, 3X180
71 S50546000 1 ��������� WICK, 3X370
72 S50537000 1 �������� WICK, 4X50
73 S50547000 1 ������� OIL TUBE
74 228475000 2 ������������� FASTENING BAND 1.9X80
75 S50548001 1 ����������� TUBE SUPPORT, R
76 060670612 1 ������������ SCREW BIND SM3.57-40X6
77 S50549000 1 ����������� FELT
78 S50550001 1 ��������� FELT SUPPORT
79 062670512 1 ����������� SCREW PAN SM3.57-40X5
80 S50551001 1 ����������� TUBE SUPPORT
81 002300603 1 ������� SCREW, PAN M3X6
82 S50552000 1 �������� WICK, 4X70
83 S51020000 1 ������� COLLAR
84 S25328001 2 ���� FELT
85 SA4066001 1 ������� OIL TUBE, L=40
86 SA4067001 1 ��������� WICK, 3X150

HE-800A-350
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M. ������ / Lubrication
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 060670612 1 ������������ SCREW BIND SM3.57-40X6
65 S50542001 1 �������� TUBE SUPPORT, M
66 062400612 1 ������ SCREW PAN M4X6
67 S50543001 1 ����������� FELT SUPPORT
68 S50544000 1 ���� FELT
69 062400612 1 ������ SCREW PAN M4X6
70 S50545000 1 ��������� WICK, 3X180
71 S50546000 1 ��������� WICK, 3X370
72 S50537000 1 �������� WICK, 4X50
73 S50547000 1 ������� OIL TUBE
74 228475000 2 ������������� FASTENING BAND 1.9X80
75 S50548001 1 ����������� TUBE SUPPORT, R
76 060670612 1 ������������ SCREW BIND SM3.57-40X6
77 S50549000 1 ����������� FELT
78 S50550001 1 ��������� FELT SUPPORT
79 062670512 1 ����������� SCREW PAN SM3.57-40X5
80 S50551001 1 ����������� TUBE SUPPORT
81 002300603 1 ������� SCREW, PAN M3X6
82 S50552000 1 �������� WICK, 4X70
83 S51020000 1 ������� COLLAR
84 S25328001 2 ���� FELT
85 SA4066001 1 ������� OIL TUBE, L=40
86 SA4067001 1 ��������� WICK, 3X150
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N. ����� / Threading mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50368001 1 ������������� T-RELEASE DRIVING LEVER ASSY
2 S50369001 1 ����������� TENSION RELEASE DRIVING LEVER
3 S35095000 1 ������������� NEEDLE ROLLER, 4X13.8
4 014400432 1 �������� SET SCREW SOCKET (CP) M4X4
5 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
6 S50370001 1 ������� TENSION RELEASE SHAFT
7 081005070 1 ������ O RING P5
8 S50371101 1 ������� TENSION RELEASE CAM
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50372101 1 ��������� LEVER
11 S50373101 1 ������������ ADJUSTING LEVER
12 060670512 1 ������������ SCREW BIND SM3.57-40X5
13 100645003 1 ��� WASHER
14 S50374001 1 ���������� LEVER LINK
15 S50375001 1 ������� TENSION TAKE-UP LEVER
16 S50376101 2 �������� SHOULDER SCREW SM4.37
17 100645003 1 ��� WASHER
18 062680612 1 ����������� SCREW PAN SM4.37-40X6
19 025680234 1 ������������ WASHER PLAIN M SM4.37
20 SA6113001 1 ������������ SHOULDER SCREW SM4.37-5.5
21 S50377001 1 ������������� SOLENOID HOLDER
22 062670612 2 ����������� SCREW PAN SM3.57-40X6
23 S50378001 1 ���������� PLATE
24 018300636 1 �������� BOLT SOCKET M3X6
25 062300502 2 ������ SCREW PAN M3X5
26 SA0992001 1 ������������� TENSION RELEASE SOLENOID LINK
27 S25456001 1 ������� PLUNGER PIN
28 S50380000 1 ���������� SPRING
29 SA0990001 1 ��������� TENSION RELEASE RUBBER ASSY
30 S50382001 1 �������� TENSION RELEASE LINK
31 S50376101 2 �������� SHOULDER SCREW SM4.37
32 141590001 1 ������� THREADING BAR, U
33 150553003 1 ������� NUT, SM5.95
34 S50383001 1 ���� THREAD RETAINER
35 062670612 2 ����������� SCREW PAN SM3.57-40X6
36 S51184201 1 ���������� SUB THREAD TENSION ASSY
37 SA4232001 1 ���������� SUB TENSION STUD
38 145446001 2 �������� DISC, TENSION
39 159805001 1 ����������� TENSION DISC PRESSER
40 144103009 1 ����������� TENSION DISC PRESSER
41 144110101 1 ������������� TENSION ADJUSTING SPRING
42 S30564000 1 ����������� WASHER
43 S30565003 1 ��������� TENSION NUT
44 SA4233001 1 ������� KNOB NUT STOPPER
45 S50384101 1 ������� TENSION RELEASE PIN
46 S50385001 1 ���������� TENSION RELEASE LEVER BRACKET
47 S51183101 1 ���������� TENSION STUD ASSY
48 145440001 1 �������� TENSION STUD
49 145446001 2 �������� DISC, TENSION
50 159805001 1 ����������� TENSION DISC PRESSER
51 144103009 1 ����������� TENSION DISC PRESSER
52 S50386101 1 �������� TENSION SPRING
53 S50387001 1 ���������� COLLAR
54 151148001 1 ������� STOPPER ML
55 S30565005 1 ��������� TENSION NUT
56 S50388001 1 �������� TENSION RELEASE LEVER
57 114988001 1 �������� SHOULDER SCREW, M4.37
58 S50389001 1 ���������� SPRING
59 S51182501 1 ������������ TENSION STUD BRACKET ASSY
60 S50391001 1 ��������� TENSION STUD, L
61 145446001 2 �������� DISC, TENSION
62 159805001 1 ����������� TENSION DISC PRESSER
63 159221101 1 �������� TENSION SPRING
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N. ����� / Threading mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50368001 1 ������������� T-RELEASE DRIVING LEVER ASSY
2 S50369001 1 ����������� TENSION RELEASE DRIVING LEVER
3 S35095000 1 ������������� NEEDLE ROLLER, 4X13.8
4 014400432 1 �������� SET SCREW SOCKET (CP) M4X4
5 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
6 S50370001 1 ������� TENSION RELEASE SHAFT
7 081005070 1 ������ O RING P5
8 S50371101 1 ������� TENSION RELEASE CAM
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50372101 1 ��������� LEVER
11 S50373101 1 ������������ ADJUSTING LEVER
12 060670512 1 ������������ SCREW BIND SM3.57-40X5
13 100645003 1 ��� WASHER
14 S50374001 1 ���������� LEVER LINK
15 S50375001 1 ������� TENSION TAKE-UP LEVER
16 S50376101 2 �������� SHOULDER SCREW SM4.37
17 100645003 1 ��� WASHER
18 062680612 1 ����������� SCREW PAN SM4.37-40X6
19 025680234 1 ������������ WASHER PLAIN M SM4.37
20 SA6113001 1 ������������ SHOULDER SCREW SM4.37-5.5
21 S50377001 1 ������������� SOLENOID HOLDER
22 062670612 2 ����������� SCREW PAN SM3.57-40X6
23 S50378001 1 ���������� PLATE
24 018300636 1 �������� BOLT SOCKET M3X6
25 062300502 2 ������ SCREW PAN M3X5
26 SA0992001 1 ������������� TENSION RELEASE SOLENOID LINK
27 S25456001 1 ������� PLUNGER PIN
28 S50380000 1 ���������� SPRING
29 SA0990001 1 ��������� TENSION RELEASE RUBBER ASSY
30 S50382001 1 �������� TENSION RELEASE LINK
31 S50376101 2 �������� SHOULDER SCREW SM4.37
32 141590001 1 ������� THREADING BAR, U
33 150553003 1 ������� NUT, SM5.95
34 S50383001 1 ���� THREAD RETAINER
35 062670612 2 ����������� SCREW PAN SM3.57-40X6
36 S51184201 1 ���������� SUB THREAD TENSION ASSY
37 SA4232001 1 ���������� SUB TENSION STUD
38 145446001 2 �������� DISC, TENSION
39 159805001 1 ����������� TENSION DISC PRESSER
40 144103009 1 ����������� TENSION DISC PRESSER
41 144110101 1 ������������� TENSION ADJUSTING SPRING
42 S30564000 1 ����������� WASHER
43 S30565003 1 ��������� TENSION NUT
44 SA4233001 1 ������� KNOB NUT STOPPER
45 S50384101 1 ������� TENSION RELEASE PIN
46 S50385001 1 ���������� TENSION RELEASE LEVER BRACKET
47 S51183101 1 ���������� TENSION STUD ASSY
48 145440001 1 �������� TENSION STUD
49 145446001 2 �������� DISC, TENSION
50 159805001 1 ����������� TENSION DISC PRESSER
51 144103009 1 ����������� TENSION DISC PRESSER
52 S50386101 1 �������� TENSION SPRING
53 S50387001 1 ���������� COLLAR
54 151148001 1 ������� STOPPER ML
55 S30565005 1 ��������� TENSION NUT
56 S50388001 1 �������� TENSION RELEASE LEVER
57 114988001 1 �������� SHOULDER SCREW, M4.37
58 S50389001 1 ���������� SPRING
59 S51182501 1 ������������ TENSION STUD BRACKET ASSY
60 S50391001 1 ��������� TENSION STUD, L
61 145446001 2 �������� DISC, TENSION
62 159805001 1 ����������� TENSION DISC PRESSER
63 159221101 1 �������� TENSION SPRING
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N. ����� / Threading mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 S30564000 1 ����������� WASHER
65 S31032001 1 ��������� TENSION NUT
66 SA9058001 1 ������ THREAD TAKE-UP SPRING
67 S50390101 1 ���������� TENSION STUD BRACKET
68 100402004 1 �������� SET SCREW, SM3.57
69 081014870 1 ������� O RING S14
70 S50384101 1 ������� TENSION RELEASE PIN
71 S55975001 1 ���������� SET SCREW, SOCKET SM5.95
72 159224001 1 ������� THREAD GUIDE, ARM
73 S50392001 1 ��������� ARM THREAD GUIDE
74 060670512 1 ������������ SCREW BIND SM3.57-40X5
75 113316001 1 ��������� ARM THREAD GUIDE
76 060670512 1 ������������ SCREW BIND SM3.57-40X5
77 S50393000 1 ������� THREADING PLATE
78 159917201 1 ����������� THREAD GUIDE, L ;ARM
79 112751003 1 �������� SCREW, SM3.57X7
80 048060342 1 ����� RETAINING RING E6
81 SA3035001 1 ��������� THREAD GUIDE COVER
82 025030136 1 ��������� WASHER PLAIN S 3
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N. ����� / Threading mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 S30564000 1 ����������� WASHER
65 S31032001 1 ��������� TENSION NUT
66 SA9058001 1 ������ THREAD TAKE-UP SPRING
67 S50390101 1 ���������� TENSION STUD BRACKET
68 100402004 1 �������� SET SCREW, SM3.57
69 081014870 1 ������� O RING S14
70 S50384101 1 ������� TENSION RELEASE PIN
71 S55975001 1 ���������� SET SCREW, SOCKET SM5.95
72 159224001 1 ������� THREAD GUIDE, ARM
73 S50392001 1 ��������� ARM THREAD GUIDE
74 060670512 1 ������������ SCREW BIND SM3.57-40X5
75 113316001 1 ��������� ARM THREAD GUIDE
76 060670512 1 ������������ SCREW BIND SM3.57-40X5
77 S50393000 1 ������� THREADING PLATE
78 159917201 1 ����������� THREAD GUIDE, L ;ARM
79 112751003 1 �������� SCREW, SM3.57X7
80 048060342 1 ����� RETAINING RING E6
81 SA3035001 1 ��������� THREAD GUIDE COVER
82 025030136 1 ��������� WASHER PLAIN S 3
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P. ���� / Bobbin winder mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50276001 1 ���������� B-WINDER SHAFT BRACKET ASSY
2 S50278001 1 ������ BOBBIN WINDER SHAFT
3 S25410050 1 ������� BOBBIN WINDER WHEEL
4 012400636 2 ������� SET SCREW SOCKET (FT) M4X6
5 S25789000 1 ����� RUBBER RING, 29
6 S50279101 1 �������� BOBBIN WINDER ARM SHAFT
7 025080132 1 ��������� WASHER PLAIN S 8
8 048060342 1 ����� RETAINING RING E6
9 S25413101 1 ���������� BOBBIN PRESSER SHAFT ASSY
10 S25417001 1 ������ SPRING
11 S25418101 1 ��������� SPRING
12 S50280001 1 �������� BOBBIN WINDER STOPPER
13 062400816 1 ������ SCREW PAN M4X8
14 S25420051 1 ������� BOBBIN PRESSER, R
15 062400816 1 ������ SCREW PAN M4X8
16 026040236 1 ��������� WASHER PLAIN M 4
17 S10174000 1 ������� DUST GUARD PLATE
18 157968001 1 �� KNIFE
19 062400616 1 ������ SCREW PAN M4X6
20 047200642 1 ���������� PIN SPRING ROLL AW2
21 S38736301 1 ������������ BOBBIN WINDER TENSION ASSY
22 145446002 2 �������� DISC, TENSION
23 115188101 1 ���������� TENSION SPRING
24 108265009 1 ��������� TENSION NUT
25 012400636 1 ������� SET SCREW SOCKET (FT) M4X6
26 048040342 1 ����� RETAINING RING E4
27 S50281000 1 ������� BOBBIN WINDER PULLEY
28 014780632 2 ������������� SET SCREW SOCKET SM6.35-28X6
29 S50282000 1 ������������ B-WINDER LEVER CUSHION
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P. ���� / Bobbin winder mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50276001 1 ���������� B-WINDER SHAFT BRACKET ASSY
2 S50278001 1 ������ BOBBIN WINDER SHAFT
3 S25410050 1 ������� BOBBIN WINDER WHEEL
4 012400636 2 ������� SET SCREW SOCKET (FT) M4X6
5 S25789000 1 ����� RUBBER RING, 29
6 S50279101 1 �������� BOBBIN WINDER ARM SHAFT
7 025080132 1 ��������� WASHER PLAIN S 8
8 048060342 1 ����� RETAINING RING E6
9 S25413101 1 ���������� BOBBIN PRESSER SHAFT ASSY
10 S25417001 1 ������ SPRING
11 S25418101 1 ��������� SPRING
12 S50280001 1 �������� BOBBIN WINDER STOPPER
13 062400816 1 ������ SCREW PAN M4X8
14 S25420051 1 ������� BOBBIN PRESSER, R
15 062400816 1 ������ SCREW PAN M4X8
16 026040236 1 ��������� WASHER PLAIN M 4
17 S10174000 1 ������� DUST GUARD PLATE
18 157968001 1 �� KNIFE
19 062400616 1 ������ SCREW PAN M4X6
20 047200642 1 ���������� PIN SPRING ROLL AW2
21 S38736301 1 ������������ BOBBIN WINDER TENSION ASSY
22 145446002 2 �������� DISC, TENSION
23 115188101 1 ���������� TENSION SPRING
24 108265009 1 ��������� TENSION NUT
25 012400636 1 ������� SET SCREW SOCKET (FT) M4X6
26 048040342 1 ����� RETAINING RING E4
27 S50281000 1 ������� BOBBIN WINDER PULLEY
28 014780632 2 ������������� SET SCREW SOCKET SM6.35-28X6
29 S50282000 1 ������������ B-WINDER LEVER CUSHION

HE-800A-402
34



35

Q. ������ / Upper thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50394001 1 ����������� UPPER T-TRIMMER FULCRUM SHAFT
2 110027001 1 ������ SET SCREW COLLAR
3 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
4 S23337001 1 �������� RUBBER CAP, 18.5
5 S52761101 1 ������������ WASHER RECTANGLE 15X32X2.4
6 S19817001 2 �������� SHOULDER SCREW, SM5.95
7 S50395201 1 ����������� U-THREAD TRIMMER LEVER ASSY
8 S50398001 1 ���������� STOP PLATE
9 S50399101 1 �������� BACK PLATE
10 S50400001 2 �������� COLLAR
11 062670712 2 ����������� SCREW PAN SM3.57-40X7
12 S50401001 1 ����������� SPRING
13 SA9165001 1 ������� ADJUSTING PLATE
14 144075001 2 ������� BOLT, SM3.57
15 105161003 2 ��� WASHER, PLAIN
16 S02563001 1 ����� SPRING, EXTENSION
17 S02563001 1 ����� SPRING, EXTENSION
18 S50403101 1 ��������� SETTING PLATE
19 159343001 1 �������� SUPPORT STUD
20 021680202 1 ������������ NUT 2 SM4.37-40
21 025680132 1 ������������ WASHER PLAIN S SM4.37
22 062680612 2 ����������� SCREW PAN SM4.37-40X6
23 025680232 2 ������������ WASHER PLAIN M SM4.37
24 S50404401 1 ����� UPPER THREAD TRIMMER ASSY
25 S50405301 1 ������ THREAD TRIMMER ASSY D
26 S50113101 1 ���� UPPER THREAD TRIMMER, M
27 141513001 1 ���� UPPER THREAD TRIMMER UPPER
28 141514001 1 ������� SHOULDER SCREW, SM3.18
29 S52431000 1 ������� U-THREAD TRIMMER STOPPER
30 100644005 1 �������� SCREW, SM4.37
31 SA9166001 1 ����������� OPENING CAM SETTING PLATE
32 SA9167001 1 �������� OPENING CAM
33 018300836 2 �������� BOLT SOCKET M3X8
34 SA9168001 1 �������� WASHER PLAIN
35 028030246 2 �������� WASHER SPRING 2-3
36 021300206 2 ������� NUT 2 M3
37 107093002 2 �������� SCREW, SM4.37
38 025680232 1 ������������ WASHER PLAIN M SM4.37
39 028680242 1 ����������� WASHER SPRING 2-4.37
40 S50410101 2 ���������� THREAD TRIMMER DRIVING LEVER
41 117936001 2 ������� RUBBER CAP, 9.4
42 S50411101 1 �������� DRIVING LEVER ROLLER
43 S50412000 1 ������������ BALL BEARING, 106ZZS
44 S50413101 2 ���������� SHOULDER SCREW
45 081012070 2 ������� O RING P12
46 S50414001 1 �������� LONGITUDINAL FEED ARM
47 S50415001 1 ������� L-FEED ARM PIN
48 S50416001 1 ������� L-FEED ARM ROLLER
49 048040342 2 ����� RETAINING RING E4
50 014680632 1 ������������� SET SCREW SOCKET SM4.37-40X6
51 018061632 1 ��������� BOLT SOCKET M6X16
52 SA9169001 1 ��������� THREAD TRIMMER DRIVING ARM
53 SA9170001 1 ��������� SUPPORT PLATE
54 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
55 025680132 1 ������������ WASHER PLAIN S SM4.37
56 SA9172001 1 �������� ROLLER SHOULDER SCREW
57 028050243 1 �������� WASHER, SPRING 2-5
58 021500316 1 ������� NUT 3 M5
59 S50511101 1 ������� DIFFERENTIAL ARM ROLLER
60 SA9171001 1 ���������� STOPPER
61 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
62 025680132 1 ������������ WASHER PLAIN S SM4.37
63 018061632 1 ��������� BOLT SOCKET M6X16
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Q. ������ / Upper thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50394001 1 ����������� UPPER T-TRIMMER FULCRUM SHAFT
2 110027001 1 ������ SET SCREW COLLAR
3 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
4 S23337001 1 �������� RUBBER CAP, 18.5
5 S52761101 1 ������������ WASHER RECTANGLE 15X32X2.4
6 S19817001 2 �������� SHOULDER SCREW, SM5.95
7 S50395201 1 ����������� U-THREAD TRIMMER LEVER ASSY
8 S50398001 1 ���������� STOP PLATE
9 S50399101 1 �������� BACK PLATE
10 S50400001 2 �������� COLLAR
11 062670712 2 ����������� SCREW PAN SM3.57-40X7
12 S50401001 1 ����������� SPRING
13 SA9165001 1 ������� ADJUSTING PLATE
14 144075001 2 ������� BOLT, SM3.57
15 105161003 2 ��� WASHER, PLAIN
16 S02563001 1 ����� SPRING, EXTENSION
17 S02563001 1 ����� SPRING, EXTENSION
18 S50403101 1 ��������� SETTING PLATE
19 159343001 1 �������� SUPPORT STUD
20 021680202 1 ������������ NUT 2 SM4.37-40
21 025680132 1 ������������ WASHER PLAIN S SM4.37
22 062680612 2 ����������� SCREW PAN SM4.37-40X6
23 025680232 2 ������������ WASHER PLAIN M SM4.37
24 S50404401 1 ����� UPPER THREAD TRIMMER ASSY
25 S50405301 1 ������ THREAD TRIMMER ASSY D
26 S50113101 1 ���� UPPER THREAD TRIMMER, M
27 141513001 1 ���� UPPER THREAD TRIMMER UPPER
28 141514001 1 ������� SHOULDER SCREW, SM3.18
29 S52431000 1 ������� U-THREAD TRIMMER STOPPER
30 100644005 1 �������� SCREW, SM4.37
31 SA9166001 1 ����������� OPENING CAM SETTING PLATE
32 SA9167001 1 �������� OPENING CAM
33 018300836 2 �������� BOLT SOCKET M3X8
34 SA9168001 1 �������� WASHER PLAIN
35 028030246 2 �������� WASHER SPRING 2-3
36 021300206 2 ������� NUT 2 M3
37 107093002 2 �������� SCREW, SM4.37
38 025680232 1 ������������ WASHER PLAIN M SM4.37
39 028680242 1 ����������� WASHER SPRING 2-4.37
40 S50410101 2 ���������� THREAD TRIMMER DRIVING LEVER
41 117936001 2 ������� RUBBER CAP, 9.4
42 S50411101 1 �������� DRIVING LEVER ROLLER
43 S50412000 1 ������������ BALL BEARING, 106ZZS
44 S50413101 2 ���������� SHOULDER SCREW
45 081012070 2 ������� O RING P12
46 S50414001 1 �������� LONGITUDINAL FEED ARM
47 S50415001 1 ������� L-FEED ARM PIN
48 S50416001 1 ������� L-FEED ARM ROLLER
49 048040342 2 ����� RETAINING RING E4
50 014680632 1 ������������� SET SCREW SOCKET SM4.37-40X6
51 018061632 1 ��������� BOLT SOCKET M6X16
52 SA9169001 1 ��������� THREAD TRIMMER DRIVING ARM
53 SA9170001 1 ��������� SUPPORT PLATE
54 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
55 025680132 1 ������������ WASHER PLAIN S SM4.37
56 SA9172001 1 �������� ROLLER SHOULDER SCREW
57 028050243 1 �������� WASHER, SPRING 2-5
58 021500316 1 ������� NUT 3 M5
59 S50511101 1 ������� DIFFERENTIAL ARM ROLLER
60 SA9171001 1 ���������� STOPPER
61 S59893001 1 �������������� BOLT, SOCKET SM4.37-40X10
62 025680132 1 ������������ WASHER PLAIN S SM4.37
63 018061632 1 ��������� BOLT SOCKET M6X16
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R. ������ / Lower thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50246001 1 ����������� LOWER THREAD TRIMMER CAM LEVER
2 107744001 1 �� ROLLER
3 141519001 1 ������������� ROLLER SHAFT
4 110161004 1 ������� NUT, SM4.76
5 048030342 1 ����� RETAINING RING E3
6 159267001 1 ���������� CAM SHAFT, ; L-TR
7 110494001 1 ��� WASHER, PLAIN 9.5
8 048080342 1 ����� RETAINING RING E8
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50247101 1 �������� LOWER THREAD TRIMMER CAM
11 S50411101 1 �������� DRIVING LEVER ROLLER
12 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
13 S50248101 1 ������������ L-THREAD TRI.CAM CONNECTIN ROD
14 150491101 2 ����� LEVER SHAFT
15 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
16 159269001 1 ������������� SHOULDER SCREW, SM4.37
17 S50249201 1 ����������� LOWER THREAD TRIMMER LINK ASSY
18 S59987101 1 ����������� LOWER THREAD CONNECTING ROD A
19 062680512 2 ����������� SCREW PAN SM4.37-40X5
20 149127001 1 �������� SHOULDER SCREW, SM6.35
21 S50252001 1 �������� KNIFE DRIVING LEVER
22 113730001 1 �������� SHOULDER SCREW, SM4.37
23 159272001 1 ����������� SHOULDER SCREW
24 S00903001 1 ����������� COLLAR
25 S00901001 1 ����������� WASHER, PLAIN L 6.4: U
26 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
27 S50253001 1 ����������� LEVER ASSY
28 S50257001 1 ������������ COLLAR
29 S00712101 1 �������� SCREW, SM4.37
30 S50258201 1 ������� LOWER THREAD RETAINER
31 110215002 2 �������� SCREW SM3.57
32 S50259101 1 ���������� LOWER FIXED KNIFE UNIT
33 S50260101 1 �������� LOWER FIXED KNIFE ASSY
34 S50263001 1 ������ MOVABLE KNIFE
35 S50264000 1 ����������� WASHER
36 025040132 1 ��������� WASHER PLAIN S 4
37 060630312 1 ������������ SCREW BIND SM2.38-56X3
38 060670412 2 ������������ SCREW BIND SM3.57-40X4
39 S50265001 1 ����������� LOWER THREAD CLAMP PLATE ASSY
40 141514001 1 ������� SHOULDER SCREW, SM3.18
41 025040132 1 ��������� WASHER PLAIN S 4
42 S50269000 1 ����������� WASHER
43 S50270000 1 ������� LOWER THREAD PRESSER
44 145371001 1 �������� SHOULDER SCREW, SM2.38
45 110215002 1 �������� SCREW SM3.57
46 S52433001 1 ������������� OPENING PLATE A
47 110167001 1 �� ROLLER
48 110168001 1 ���� ROLLER SHAFT
49 S52434001 1 ������������� OPENING PLATE, B
50 141514001 1 ������� SHOULDER SCREW, SM3.18
51 123185001 1 �������������� SCREW, ROUND SM3.57X4.5
52 149127001 1 �������� SHOULDER SCREW, SM6.35
53 105970001 1 �������� SCREW, SM2.38
54 S52778101 1 ��������� BASE PLATE ASSY
55 S50303101 1 ������� BASE PLATE
56 S52770000 1 ������� NEEDLE PLATE COVER
57 106629002 4 �������� SCREW, SM4.37
58 S01696001 2 ���������� SCREW, FLAT SM3.57X6
59 S50323000 1 ������ BOBBIN PRESSER
60 S01998001 1 ������������� SET SCREW, SM3.57-40X6
61 S50324001 1 �������� BOBBIN PRESSER BRACKET
62 107639001 1 ����� SPRING HOOK, U
63 159924001 1 ����������� SHOULDER SCREW
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R. ������ / Lower thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50246001 1 ����������� LOWER THREAD TRIMMER CAM LEVER
2 107744001 1 �� ROLLER
3 141519001 1 ������������� ROLLER SHAFT
4 110161004 1 ������� NUT, SM4.76
5 048030342 1 ����� RETAINING RING E3
6 159267001 1 ���������� CAM SHAFT, ; L-TR
7 110494001 1 ��� WASHER, PLAIN 9.5
8 048080342 1 ����� RETAINING RING E8
9 014760632 1 ������������� SET SCREW SOCKET SM5.95-28X6
10 S50247101 1 �������� LOWER THREAD TRIMMER CAM
11 S50411101 1 �������� DRIVING LEVER ROLLER
12 145478101 1 �������� SHOULDER SCREW, SOCKET SM4.76
13 S50248101 1 ������������ L-THREAD TRI.CAM CONNECTIN ROD
14 150491101 2 ����� LEVER SHAFT
15 014760632 2 ������������� SET SCREW SOCKET SM5.95-28X6
16 159269001 1 ������������� SHOULDER SCREW, SM4.37
17 S50249201 1 ����������� LOWER THREAD TRIMMER LINK ASSY
18 S59987101 1 ����������� LOWER THREAD CONNECTING ROD A
19 062680512 2 ����������� SCREW PAN SM4.37-40X5
20 149127001 1 �������� SHOULDER SCREW, SM6.35
21 S50252001 1 �������� KNIFE DRIVING LEVER
22 113730001 1 �������� SHOULDER SCREW, SM4.37
23 159272001 1 ����������� SHOULDER SCREW
24 S00903001 1 ����������� COLLAR
25 S00901001 1 ����������� WASHER, PLAIN L 6.4: U
26 SA3001001 1 ����������� WASHER, PLAIN L 4.8: D
27 S50253001 1 ����������� LEVER ASSY
28 S50257001 1 ������������ COLLAR
29 S00712101 1 �������� SCREW, SM4.37
30 S50258201 1 ������� LOWER THREAD RETAINER
31 110215002 2 �������� SCREW SM3.57
32 S50259101 1 ���������� LOWER FIXED KNIFE UNIT
33 S50260101 1 �������� LOWER FIXED KNIFE ASSY
34 S50263001 1 ������ MOVABLE KNIFE
35 S50264000 1 ����������� WASHER
36 025040132 1 ��������� WASHER PLAIN S 4
37 060630312 1 ������������ SCREW BIND SM2.38-56X3
38 060670412 2 ������������ SCREW BIND SM3.57-40X4
39 S50265001 1 ����������� LOWER THREAD CLAMP PLATE ASSY
40 141514001 1 ������� SHOULDER SCREW, SM3.18
41 025040132 1 ��������� WASHER PLAIN S 4
42 S50269000 1 ����������� WASHER
43 S50270000 1 ������� LOWER THREAD PRESSER
44 145371001 1 �������� SHOULDER SCREW, SM2.38
45 110215002 1 �������� SCREW SM3.57
46 S52433001 1 ������������� OPENING PLATE A
47 110167001 1 �� ROLLER
48 110168001 1 ���� ROLLER SHAFT
49 S52434001 1 ������������� OPENING PLATE, B
50 141514001 1 ������� SHOULDER SCREW, SM3.18
51 123185001 1 �������������� SCREW, ROUND SM3.57X4.5
52 149127001 1 �������� SHOULDER SCREW, SM6.35
53 105970001 1 �������� SCREW, SM2.38
54 S52778101 1 ��������� BASE PLATE ASSY
55 S50303101 1 ������� BASE PLATE
56 S52770000 1 ������� NEEDLE PLATE COVER
57 106629002 4 �������� SCREW, SM4.37
58 S01696001 2 ���������� SCREW, FLAT SM3.57X6
59 S50323000 1 ������ BOBBIN PRESSER
60 S01998001 1 ������������� SET SCREW, SM3.57-40X6
61 S50324001 1 �������� BOBBIN PRESSER BRACKET
62 107639001 1 ����� SPRING HOOK, U
63 159924001 1 ����������� SHOULDER SCREW
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R. ������ / Lower thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 062671612 1 ������������ SCREW PAN SM3.57-40X16
65 021670202 1 ������������ NUT 2 SM3.57-40
66 062680512 2 ����������� SCREW PAN SM4.37-40X5
67 S50325001 1 ����������� AUXILIARY PLATE
68 S50326001 1 ����������� OPENING PLATE
69 159113101 1 �������� SHOULDER SCREW SM3.18
70 105237002 1 �������� SHOULDER SCREW SM3.57
71 159379001 1 ������������ PIN, DOWEL BX6X18
72 S50327001 2 ���������� EXTENSION SPRING
73 S50328001 1 �������������� PLATE SPRING
74 159379001 1 ������������ PIN, DOWEL BX6X18
75 S50329000 1 ������������� COVER

����� <For -2>
76 S50664001 1 �������� NEEDLE PLATE, 1.4S

����� <For -3>
76 S51248101 1 ���������� NEEDLE PLATE, 1.2S-3

HE-800A-410
40



40

R. ������ / Lower thread trimmer mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

64 062671612 1 ������������ SCREW PAN SM3.57-40X16
65 021670202 1 ������������ NUT 2 SM3.57-40
66 062680512 2 ����������� SCREW PAN SM4.37-40X5
67 S50325001 1 ����������� AUXILIARY PLATE
68 S50326001 1 ����������� OPENING PLATE
69 159113101 1 �������� SHOULDER SCREW SM3.18
70 105237002 1 �������� SHOULDER SCREW SM3.57
71 159379001 1 ������������ PIN, DOWEL BX6X18
72 S50327001 2 ���������� EXTENSION SPRING
73 S50328001 1 �������������� PLATE SPRING
74 159379001 1 ������������ PIN, DOWEL BX6X18
75 S50329000 1 ������������� COVER

����� <For -2>
76 S50664001 1 �������� NEEDLE PLATE, 1.4S

����� <For -3>
76 S51248101 1 ���������� NEEDLE PLATE, 1.2S-3
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S. �������� / Synchronizer
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50657001 1 ������������ SYNCHRONIZER ASSY H80
2 062400806 2 ������ SCREW PAN M4X8
3 S50354000 1 ������� MAGNET ASSY, U
4 S38082001 1 ���������� NEEDLE UPPER MAGNET ASSY, U
5 062681412 2 ������������ SCREW PAN SM4.37-40X14
6 025680132 2 ������������ WASHER PLAIN S SM4.37
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S. �������� / Synchronizer
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50657001 1 ������������ SYNCHRONIZER ASSY H80
2 062400806 2 ������ SCREW PAN M4X8
3 S50354000 1 ������� MAGNET ASSY, U
4 S38082001 1 ���������� NEEDLE UPPER MAGNET ASSY, U
5 062681412 2 ������������ SCREW PAN SM4.37-40X14
6 025680132 2 ������������ WASHER PLAIN S SM4.37
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T1. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA4024001 1 ������ TRANSFORMER ASSY
2 S00554000 23 ������� SUPPORT, 6NS
3 S47721301 1 ����������� POWER SUPPLY PCB ASSY EZ
4 J03466001 1 ��������������� IPM 6MBP20RH060-50
5 S38201000 4 ����������� VARISTOR: V14D471
6 SA2870001 2 �������� GLASS FUSE,15A
7 J02727001 2 �������� GLASS FUSE 2A
8 S50425101 1 ����������� POWER SUPPLY PCB ASSY EH
9 S38200000 2 ������������� TRANSISTOR, : 2SK1938
10 232384001 1 ������������� SURGE ABSORBER: DSA362MA
11 S38201000 2 ����������� VARISTOR: V14D471
12 S08030000 1 ��������� GLASS FUSE 5AFB
46 SA8886001 1 ����������� DIODE AR: D20LC40
13 SA2823001 2 ������� FUSE, 6A
14 S50431101 1 ������� SUB PCB ASSY
15 SA6302001 10 ��������� TRANSISTOR, FET: 2SJ350
16 SA6303001 10 ���������� TRANSISTOR, FET: 2SK2202
17 S38155000 4 ������������� TRANSISTOR, FET: 2SK1306
18 S50645000 1 ������������� TRANSISTOR, FET: 2SK1307
19 S49486000 1 ������������ TRANSISTOR, FET: 2SJ222
20 S50437000 1 ������ CORD, PER
21 S50438000 1 �������� HARNESS, EX32
22 S50439000 1 �������� HARNESS, EX26
23 SA8391001 1 ���������� POWER SUPPLY HARNESS AC
24 S50441000 1 ���������� POWER SUPPLY HARNESS DC
25 S50484000 1 ������ GROUND WIRE
26 S50644001 1 ������ GROUND WIRE
27 J80814001 1 �������������� TREALE UNIT EZ
42 SA3797001 2 ���������� DC-FAN MOTOR ASSY
43 S37059001 1 ����� LABEL, PE
44 S37060001 2 ������ LABEL, GROUNDING
45 J04115001 2 ����������� LABEL, ELEC. SHOCK 6 LANG.

������������� <For China, 1-Phase 220V and
�������� 3-Phase 380V AC>

28 SA3101001 1 ������������� PROM ASSY C 800A
������� <Except for China >

28 SA3079001 1 ������������ PROM ASSY, 800A

������������������������� <For 100V, 110V, 380V and 400V AC>
29 S38146000 2 ������������ CONNECTOR: 3191-04R

����������������� <For 230V and 400V Europe>
30 SA3189001 1 ���������� CORD EMC-PER
31 SA3196001 1 �������������� HARNESS EMC-EZACIN
32 SA3195001 1 ������������ HARNESS EMC-EZMT
33 SA3921001 1 �������������� HARNESS EMC-CUTTER
34 SA3193001 1 ������������ HARNESS EMC-FTPM
35 SA3192001 1 ������������ HARNESS EMC-FDPM
36 SA3191001 1 ������������ HARNESS EMC-EX26
37 SA3190001 1 ������������ HARNESS EMC-EX32
38 SA3176101 1 �������� PH PCB ASSY
39 S50498001 1 ����������� NOISE FILTER ASSY EH
40 S40620000 1 ��������� PCB SETTING PLATE
41 SA3194001 1 ����������� HARNESS EMC-NPM
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T1. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA4024001 1 ������ TRANSFORMER ASSY
2 S00554000 23 ������� SUPPORT, 6NS
3 S47721301 1 ����������� POWER SUPPLY PCB ASSY EZ
4 J03466001 1 ��������������� IPM 6MBP20RH060-50
5 S38201000 4 ����������� VARISTOR: V14D471
6 SA2870001 2 �������� GLASS FUSE,15A
7 J02727001 2 �������� GLASS FUSE 2A
8 S50425101 1 ����������� POWER SUPPLY PCB ASSY EH
9 S38200000 2 ������������� TRANSISTOR, : 2SK1938
10 232384001 1 ������������� SURGE ABSORBER: DSA362MA
11 S38201000 2 ����������� VARISTOR: V14D471
12 S08030000 1 ��������� GLASS FUSE 5AFB
46 SA8886001 1 ����������� DIODE AR: D20LC40
13 SA2823001 2 ������� FUSE, 6A
14 S50431101 1 ������� SUB PCB ASSY
15 SA6302001 10 ��������� TRANSISTOR, FET: 2SJ350
16 SA6303001 10 ���������� TRANSISTOR, FET: 2SK2202
17 S38155000 4 ������������� TRANSISTOR, FET: 2SK1306
18 S50645000 1 ������������� TRANSISTOR, FET: 2SK1307
19 S49486000 1 ������������ TRANSISTOR, FET: 2SJ222
20 S50437000 1 ������ CORD, PER
21 S50438000 1 �������� HARNESS, EX32
22 S50439000 1 �������� HARNESS, EX26
23 SA8391001 1 ���������� POWER SUPPLY HARNESS AC
24 S50441000 1 ���������� POWER SUPPLY HARNESS DC
25 S50484000 1 ������ GROUND WIRE
26 S50644001 1 ������ GROUND WIRE
27 J80814001 1 �������������� TREALE UNIT EZ
42 SA3797001 2 ���������� DC-FAN MOTOR ASSY
43 S37059001 1 ����� LABEL, PE
44 S37060001 2 ������ LABEL, GROUNDING
45 J04115001 2 ����������� LABEL, ELEC. SHOCK 6 LANG.

������������� <For China, 1-Phase 220V and
�������� 3-Phase 380V AC>

28 SA3101001 1 ������������� PROM ASSY C 800A
������� <Except for China >

28 SA3079001 1 ������������ PROM ASSY, 800A

������������������������� <For 100V, 110V, 380V and 400V AC>
29 S38146000 2 ������������ CONNECTOR: 3191-04R

����������������� <For 230V and 400V Europe>
30 SA3189001 1 ���������� CORD EMC-PER
31 SA3196001 1 �������������� HARNESS EMC-EZACIN
32 SA3195001 1 ������������ HARNESS EMC-EZMT
33 SA3921001 1 �������������� HARNESS EMC-CUTTER
34 SA3193001 1 ������������ HARNESS EMC-FTPM
35 SA3192001 1 ������������ HARNESS EMC-FDPM
36 SA3191001 1 ������������ HARNESS EMC-EX26
37 SA3190001 1 ������������ HARNESS EMC-EX32
38 SA3176101 1 �������� PH PCB ASSY
39 S50498001 1 ����������� NOISE FILTER ASSY EH
40 S40620000 1 ��������� PCB SETTING PLATE
41 SA3194001 1 ����������� HARNESS EMC-NPM
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T2. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

��������� <For 3-Phase 200V AC>
1 S50442001 1 ��������� POWER SUPPLY SWITCH ASSY A

��������������� <For 1-Phase 110V,220V AC>
2 S50444001 1 ��������� POWER SUPPLY SWITCH ASSY B

�������������� <For 1-Phase 100V,Japan>
3 S50446001 1 ��������� POWER SUPPLY SWITCH ASSY C

�������������� <For 1-Phase 100V,Japan>
4 SA3966001 1 ���������� TRANSFORMER PACKAGE ASSY B1

��������� <For 1-Phase 110V AC>
5 SA3967001 1 ���������� TRANSFORMER ASSY, B110: CONV.

��������� <For 3-Phase 380V AC>
6 S50447001 1 ��������� POWER SUPPLY SWITCH ASSY D

��������� <For 3-Phase 220V AC>
7 S50442001 1 ��������� POWER SUPPLY SWITCH ASSY A

��������� <For 3-Phase 380V AC>
8 SA4020001 1 �������������� TRANSFORMER ASSY C380 :CONV.

��������� <For 3-Phase 400V AC>
9 SA3969001 1 ��������� TRANSFORMER PACKAGE ASSY E

HE-800A-502
46



46

T2. ������������ / Control box mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

��������� <For 3-Phase 200V AC>
1 S50442001 1 ��������� POWER SUPPLY SWITCH ASSY A

��������������� <For 1-Phase 110V,220V AC>
2 S50444001 1 ��������� POWER SUPPLY SWITCH ASSY B

�������������� <For 1-Phase 100V,Japan>
3 S50446001 1 ��������� POWER SUPPLY SWITCH ASSY C

�������������� <For 1-Phase 100V,Japan>
4 SA3966001 1 ���������� TRANSFORMER PACKAGE ASSY B1

��������� <For 1-Phase 110V AC>
5 SA3967001 1 ���������� TRANSFORMER ASSY, B110: CONV.

��������� <For 3-Phase 380V AC>
6 S50447001 1 ��������� POWER SUPPLY SWITCH ASSY D

��������� <For 3-Phase 220V AC>
7 S50442001 1 ��������� POWER SUPPLY SWITCH ASSY A

��������� <For 3-Phase 380V AC>
8 SA4020001 1 �������������� TRANSFORMER ASSY C380 :CONV.

��������� <For 3-Phase 400V AC>
9 SA3969001 1 ��������� TRANSFORMER PACKAGE ASSY E
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T3. ������������������ / Control box (PCB) mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S53902301 1 ������������ SUPPLY MAIN PCB ASSY
2 S46455000 10 ������������ TRANSITOR, FET: FK10KM-10
3 S38155000 1 ������������� TRANSISTOR, FE: 2SK1306
4 S38200000 1 ������������� TRANSISTOR, : 2SK1938
5 S47668000 1 ���������� DIODE, AR: PA905C6
6 S47680000 1 ������� GLASS FUSE, 8A
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T3. ������������������ / Control box (PCB) mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S53902301 1 ������������ SUPPLY MAIN PCB ASSY
2 S46455000 10 ������������ TRANSITOR, FET: FK10KM-10
3 S38155000 1 ������������� TRANSISTOR, FE: 2SK1306
4 S38200000 1 ������������� TRANSISTOR, : 2SK1938
5 S47668000 1 ���������� DIODE, AR: PA905C6
6 S47680000 1 ������� GLASS FUSE, 8A
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U. ����� / Power supply equipment mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50458100 1 ���������� PULSE MOTOR ASSY FD
2 S50459100 1 ���������� PULSE MOTOR ASSY FT
3 S50460000 1 ��������� PULSE MOTOR ASSY N
4 S50461000 1 ��������� CUTTER SOLENOID
5 S50462000 1 ���������� TENSION RELEASE SOLENOID
6 228475000 1 ������������� FASTENING BAND 1.9X80
7 S50463000 1 ����� SENSOR ASSY
8 S50464000 1 ��������� SENSOR, GL-N12
9 062300806 1 ������ SCREW PAN M3X8
10 S50465000 1 ��������� SENSOR, GL-N12
11 062300806 1 ������ SCREW PAN M3X8
12 S50464000 1 ��������� SENSOR, GL-N12
13 062300806 1 ������ SCREW PAN M3X8
14 625010000 1 ������������� NYLON CLAMP NK-2N
15 062670812 1 ����������� SCREW PAN SM3.57-40X8
16 025350132 1 ����������� WASHER PLAIN S 3.5
17 S50466000 1 ��������� CUTTER SENSOR ASSY
18 S50467000 1 ��������� SENSOR, GL-N12
19 062300806 1 ������ SCREW PAN M3X8
20 S50468000 1 ������������ DC FAN MOTOR ASSY 40
21 0A5302005 2 ������������ SCREW PAN (S/P WASHER) M3X20
22 S00480000 3 �������� CORD HOLDER 5N
23 062670612 3 ����������� SCREW PAN SM3.57-40X6
24 025350132 3 ����������� WASHER PLAIN S 3.5
25 SA3113001 1 ����������� STOP SWITCH HARNESS ASSY
26 SA7488001 1 �������������� SWITCH HW1B-M211B
27 S50472000 1 �������� SWITCH HARNESS EM
28 S50473000 1 ��������� SENSOR, GL-N12
29 062300806 1 ������ SCREW PAN M3X8
30 S10243000 4 ������������� CORD HOLDER: NK-3N
31 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
32 152969001 1 �������� CORD HOLDER
33 002300603 1 ������� SCREW, PAN M3X6
34 228475000 2 ������������� FASTENING BAND 1.9X80
35 218859001 1 �������� BINDER M150
36 S50565001 1 ������� CORD BUSH
37 552907000 2 ��������� CORD HOLDER #10
38 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
39 552908000 1 ��������� CORD HOLDER #14
40 0A5401006 1 ������������ SCREW PAN (S/P WASHER) M4X10
41 552908000 1 ��������� CORD HOLDER #14
42 0A5401006 1 ������������ SCREW PAN (S/P WASHER) M4X10
43 S38145000 1 ������ GROUND WIRE 2
44 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
45 S41216000 1 ����� GROUND WIRE
46 S50644000 1 ������ GROUND WIRE
47 SA0287000 1 �������������� QUICK TUBE ASSY, 30X350
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U. ����� / Power supply equipment mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50458100 1 ���������� PULSE MOTOR ASSY FD
2 S50459100 1 ���������� PULSE MOTOR ASSY FT
3 S50460000 1 ��������� PULSE MOTOR ASSY N
4 S50461000 1 ��������� CUTTER SOLENOID
5 S50462000 1 ���������� TENSION RELEASE SOLENOID
6 228475000 1 ������������� FASTENING BAND 1.9X80
7 S50463000 1 ����� SENSOR ASSY
8 S50464000 1 ��������� SENSOR, GL-N12
9 062300806 1 ������ SCREW PAN M3X8
10 S50465000 1 ��������� SENSOR, GL-N12
11 062300806 1 ������ SCREW PAN M3X8
12 S50464000 1 ��������� SENSOR, GL-N12
13 062300806 1 ������ SCREW PAN M3X8
14 625010000 1 ������������� NYLON CLAMP NK-2N
15 062670812 1 ����������� SCREW PAN SM3.57-40X8
16 025350132 1 ����������� WASHER PLAIN S 3.5
17 S50466000 1 ��������� CUTTER SENSOR ASSY
18 S50467000 1 ��������� SENSOR, GL-N12
19 062300806 1 ������ SCREW PAN M3X8
20 S50468000 1 ������������ DC FAN MOTOR ASSY 40
21 0A5302005 2 ������������ SCREW PAN (S/P WASHER) M3X20
22 S00480000 3 �������� CORD HOLDER 5N
23 062670612 3 ����������� SCREW PAN SM3.57-40X6
24 025350132 3 ����������� WASHER PLAIN S 3.5
25 SA3113001 1 ����������� STOP SWITCH HARNESS ASSY
26 SA7488001 1 �������������� SWITCH HW1B-M211B
27 S50472000 1 �������� SWITCH HARNESS EM
28 S50473000 1 ��������� SENSOR, GL-N12
29 062300806 1 ������ SCREW PAN M3X8
30 S10243000 4 ������������� CORD HOLDER: NK-3N
31 0A5400806 4 ����������� SCREW PAN (S/P WASHER) M4X8
32 152969001 1 �������� CORD HOLDER
33 002300603 1 ������� SCREW, PAN M3X6
34 228475000 2 ������������� FASTENING BAND 1.9X80
35 218859001 1 �������� BINDER M150
36 S50565001 1 ������� CORD BUSH
37 552907000 2 ��������� CORD HOLDER #10
38 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
39 552908000 1 ��������� CORD HOLDER #14
40 0A5401006 1 ������������ SCREW PAN (S/P WASHER) M4X10
41 552908000 1 ��������� CORD HOLDER #14
42 0A5401006 1 ������������ SCREW PAN (S/P WASHER) M4X10
43 S38145000 1 ������ GROUND WIRE 2
44 0A5401006 2 ������������ SCREW PAN (S/P WASHER) M4X10
45 S41216000 1 ����� GROUND WIRE
46 S50644000 1 ������ GROUND WIRE
47 SA0287000 1 �������������� QUICK TUBE ASSY, 30X350
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V. ������� / Operation panel mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA3081001 1 ���������� OPERATION PANEL UNIT
2 087310816 2 ���������� TAPTITE CUP B M3X8
3 0A4400606 1 ����������� SCREW PAN (S/P WASHER) M4X6
4 S50453100 1 �������� PANEL PCB ASSY
5 S50457000 1 ��������� PANEL CABLE ASSY
6 087311016 2 ����������� TAPTITE CUP B M3X10
7 062300806 4 ������ SCREW PAN M3X8
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V. ������� / Operation panel mechanism
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 SA3081001 1 ���������� OPERATION PANEL UNIT
2 087310816 2 ���������� TAPTITE CUP B M3X8
3 0A4400606 1 ����������� SCREW PAN (S/P WASHER) M4X6
4 S50453100 1 �������� PANEL PCB ASSY
5 S50457000 1 ��������� PANEL CABLE ASSY
6 087311016 2 ����������� TAPTITE CUP B M3X10
7 062300806 4 ������ SCREW PAN M3X8
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W. ����� / Motor mechanism
REF.NO CODE Q'TY ���� NAME OF PARTS RM

1 J80863001 1 ��������������� MOTOR ASSY, INV#EH
2 J00107001 1 ������������ MD806 BASE #2
3 J02517001 1 ��������� PIN, 9.9X116
4 J03275001 1 ������������ BOLT ASSY, L M10-V
5 021100206 1 �������� NUT, 2 M10
6 025100236 2 ���������� WASHER, PLAIN L 10
7 028100246 1 ��������� WASHER, SPRING 2-10
8 J03410001 1 ������������ SETTING PLATE, EZ-MOTOR
9 062401063 1 ������� SCREW, PAN M4X10
10 028040245 1 �������� WASHER, SPRING 2-4
11 025040173 1 ��������� WASHER, PLAIN S 4
12 002401006 1 �������� SCREW, PAN M4X10
13 215082001 1 ������������ SCREW 4 X 12
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W. ����� / Motor mechanism
REF.NO CODE Q'TY ���� NAME OF PARTS RM

1 J80863001 1 ��������������� MOTOR ASSY, INV#EH
2 J00107001 1 ������������ MD806 BASE #2
3 J02517001 1 ��������� PIN, 9.9X116
4 J03275001 1 ������������ BOLT ASSY, L M10-V
5 021100206 1 �������� NUT, 2 M10
6 025100236 2 ���������� WASHER, PLAIN L 10
7 028100246 1 ��������� WASHER, SPRING 2-10
8 J03410001 1 ������������ SETTING PLATE, EZ-MOTOR
9 062401063 1 ������� SCREW, PAN M4X10
10 028040245 1 �������� WASHER, SPRING 2-4
11 025040173 1 ��������� WASHER, PLAIN S 4
12 002401006 1 �������� SCREW, PAN M4X10
13 215082001 1 ������������ SCREW 4 X 12
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X. ������Safety cover
REF.NO CODE Q'TY ���� NAME OF PARTS RM

1 J02513001 1 ��������� MOTOR COVER, INV
2 0A4401605 3 ������������ SCREW, PAN (S/P WASHE) M4X16
3 J03763001 1 ��������� BELT COVER
4 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
5 217071001 1 ������������ SCREW 4X18DA
6 J03764001 1 ���������� BELT SUB COVER
7 J02293001 1 ����� FINGER PROTECTION BAR
8 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
9 J00351001 1 ����������� BELT CLAMP PLATE 2
10 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
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X. ������Safety cover
REF.NO CODE Q'TY ���� NAME OF PARTS RM

1 J02513001 1 ��������� MOTOR COVER, INV
2 0A4401605 3 ������������ SCREW, PAN (S/P WASHE) M4X16
3 J03763001 1 ��������� BELT COVER
4 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
5 217071001 1 ������������ SCREW 4X18DA
6 J03764001 1 ���������� BELT SUB COVER
7 J02293001 1 ����� FINGER PROTECTION BAR
8 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
9 J00351001 1 ����������� BELT CLAMP PLATE 2
10 229017001 1 ������������ SCREW, PAN (S/P WASHER) M4X10
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Y. ���������������/ Attachment set (Option parts)
REF.NO CODE Q'TY �� NAME OF PARTS RM

����� <For General materials>
�������������� <Needle hole: 1.2X5.4mm>

1 S51361001 1 ������������ NEEDL PLATE SET, 1.2RB
2 S50304001 1 ������������� NEEDLE PLATE ASSY, 1.2S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X7.3mm>
1 S51362001 1 ������������ NEEDLE PLATE SET, 1.4RB
2 S50309001 1 ������������� NEEDLE PLATE ASSY, 1.4S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.6X7.3mm>
1 S51363001 1 ������������ NEEDLE PLATE SET, 1.6RB
2 S50311001 1 ������������� NEEDLE PLATE ASSY, 1.6S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

������ <For knitted materials>
�������������� <Needle hole: 1.2X5.4mm>

1 S51364001 1 �������������� NEEDLE PLATE SET, 1.2RB-3
2 S50313101 1 ��������������� NEEDLE PLATE ASSY, 1.2-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X6.8mm>
1 S51365001 1 �������������� NEEDLE PLATE SET, 1.4RB-3
2 S50317101 1 ��������������� NEEDLE PLATE ASSY, 1.4S-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X6.8mm>
1 S51366001 1 �������������� NEEDLE PLATE SET, 1.6RB-3
2 S50319101 1 ��������������� NEEDLE PLATE ASSY, 1.6S-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

������������� <For Standing operation: except for Europe>
5 J80380040 1 �������������� PEDAL STAND OPE DD 3P VARI 40

����������� <For Standing operation: for Europe>
5 J803800E0 1 �������������� PEDAL STAND OPE DD 3P VARI 40

6 S47750000 1 ����������� S-OPE. HARNESS
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Y. ���������������/ Attachment set (Option parts)
REF.NO CODE Q'TY �� NAME OF PARTS RM

����� <For General materials>
�������������� <Needle hole: 1.2X5.4mm>

1 S51361001 1 ������������ NEEDL PLATE SET, 1.2RB
2 S50304001 1 ������������� NEEDLE PLATE ASSY, 1.2S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X7.3mm>
1 S51362001 1 ������������ NEEDLE PLATE SET, 1.4RB
2 S50309001 1 ������������� NEEDLE PLATE ASSY, 1.4S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.6X7.3mm>
1 S51363001 1 ������������ NEEDLE PLATE SET, 1.6RB
2 S50311001 1 ������������� NEEDLE PLATE ASSY, 1.6S-RB
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

������ <For knitted materials>
�������������� <Needle hole: 1.2X5.4mm>

1 S51364001 1 �������������� NEEDLE PLATE SET, 1.2RB-3
2 S50313101 1 ��������������� NEEDLE PLATE ASSY, 1.2-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X6.8mm>
1 S51365001 1 �������������� NEEDLE PLATE SET, 1.4RB-3
2 S50317101 1 ��������������� NEEDLE PLATE ASSY, 1.4S-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

�������������� <Needle hole: 1.4X6.8mm>
1 S51366001 1 �������������� NEEDLE PLATE SET, 1.6RB-3
2 S50319101 1 ��������������� NEEDLE PLATE ASSY, 1.6S-RB-3
3 S50297001 1 ������� CUTTER HOLDER
4 S50341001 1 ������������� POSITIONING PLATE

������������� <For Standing operation: except for Europe>
5 J80380040 1 �������������� PEDAL STAND OPE DD 3P VARI 40

����������� <For Standing operation: for Europe>
5 J803800E0 1 �������������� PEDAL STAND OPE DD 3P VARI 40

6 S47750000 1 ����������� S-OPE. HARNESS
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Z1. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50330101 1 ������� BED BASE ASSY
2 S50331000 1 ����� BED BASE
3 S50332000 1 ������� OIL PACKING
4 S54768001 1 ��������� DRAIN PLATE
5 S50334000 1 ����������� PACKING
6 037401415 3 ����������� TAPPING SCREW PAN V M4X14
7 081007070 1 ������ O RING P7
8 140518001 1 �������� SCREW, SM7.94X10
9 S50335000 5 ����������� BED BASE CUSHION, A
10 S50336000 4 ����������� BED BASE CUSHION, B
11 S50337000 2 ����������� BED BASE CUSHION, C
12 S50338000 1 ������� OIL STOPPER PLATE
13 S24250001 4 ������� BOLT M8X90
14 S50342000 4 ������� FLANGE NUT, M8
15 028080246 4 �������� WASHER SPRING 2-8
16 101118001 3 ������������ WOOD SCREW, ROUND M4.5X20
17 S50339001 4 �������� COLLAR
18 104449001 2 �������� RUBBER CAP, 15.5
19 025050236 3 ��������� WASHER PLAIN M 5
20 S18707153 1 ������� BELT, VM WHITE
21 142443001 1 ����������� SCREW-DRIVER, 1.9X52
22 118837001 1 ����������� SCREW-DRIVER, 3.4X70
23 101572102 1 ������������ SCREW-DRIVER 5.5X190
24 159158051 1 ��� BOBBIN
25 117466000 1 ����� PINCETTE
26 S51290001 1 ������ CUTTER, 3/8
27 S51354001 1 ������ CUTTER, 5/8
28 S51358001 1 ���� CUTTER, 1
29 S51356001 1 ������ CUTTER, 3/4
30 S55663001 1 �������� OIL TANK ASSY
31 114483002 1 �������� OILER ASSY
32 159384009 1 ��������� HEAD REST

��������������� <For setting the Control box>
33 133740006 4 ���������� BOLT SQUARE M6X70
34 021060106 8 ������� NUT 1 M6
35 025060336 4 �������� WASHER PLAIN L 6
36 S00617000 4 ��������� RUBBER COLLAR
37 146256001 4 �������� CUSHION COLLAR
38 146255000 4 ����� CUSHION

����� <For -2>
39 SA9254014 1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #14 NM90
40 S13595201 1 �������� TIMING GAUGE, -2

����� <For -3>
39 SA9254011 1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #11 NM75
40 S13596201 1 �������� TIMING GAUGE, -3
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Z1. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S50330101 1 ������� BED BASE ASSY
2 S50331000 1 ����� BED BASE
3 S50332000 1 ������� OIL PACKING
4 S54768001 1 ��������� DRAIN PLATE
5 S50334000 1 ����������� PACKING
6 037401415 3 ����������� TAPPING SCREW PAN V M4X14
7 081007070 1 ������ O RING P7
8 140518001 1 �������� SCREW, SM7.94X10
9 S50335000 5 ����������� BED BASE CUSHION, A
10 S50336000 4 ����������� BED BASE CUSHION, B
11 S50337000 2 ����������� BED BASE CUSHION, C
12 S50338000 1 ������� OIL STOPPER PLATE
13 S24250001 4 ������� BOLT M8X90
14 S50342000 4 ������� FLANGE NUT, M8
15 028080246 4 �������� WASHER SPRING 2-8
16 101118001 3 ������������ WOOD SCREW, ROUND M4.5X20
17 S50339001 4 �������� COLLAR
18 104449001 2 �������� RUBBER CAP, 15.5
19 025050236 3 ��������� WASHER PLAIN M 5
20 S18707153 1 ������� BELT, VM WHITE
21 142443001 1 ����������� SCREW-DRIVER, 1.9X52
22 118837001 1 ����������� SCREW-DRIVER, 3.4X70
23 101572102 1 ������������ SCREW-DRIVER 5.5X190
24 159158051 1 ��� BOBBIN
25 117466000 1 ����� PINCETTE
26 S51290001 1 ������ CUTTER, 3/8
27 S51354001 1 ������ CUTTER, 5/8
28 S51358001 1 ���� CUTTER, 1
29 S51356001 1 ������ CUTTER, 3/4
30 S55663001 1 �������� OIL TANK ASSY
31 114483002 1 �������� OILER ASSY
32 159384009 1 ��������� HEAD REST

��������������� <For setting the Control box>
33 133740006 4 ���������� BOLT SQUARE M6X70
34 021060106 8 ������� NUT 1 M6
35 025060336 4 �������� WASHER PLAIN L 6
36 S00617000 4 ��������� RUBBER COLLAR
37 146256001 4 �������� CUSHION COLLAR
38 146255000 4 ����� CUSHION

����� <For -2>
39 SA9254014 1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #14 NM90
40 S13595201 1 �������� TIMING GAUGE, -2

����� <For -3>
39 SA9254011 1 ����������������������� NEEDLE 4PIECE ASSY SA9253: #11 NM75
40 S13596201 1 �������� TIMING GAUGE, -3
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Z2. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S02761509 1 ��������� COTTON STAND ASSY 2
2 150189109 1 ����� COTTON STAND BRACKET
3 062060804 2 ������ SCREW PAN M6X8
4 031452204 3 ��������� WOOD SCREW ROUND M4.5X22
5 S51283001 2 ���� SPOOL STAND BASE
6 150182000 2 ������� SPOOL MAT
7 S51282101 2 ��������� SPOOL CUSHION
8 150172003 1 ������ COLUMN PIPE
9 150174000 1 ������� COLUMN CAP
10 SA6606001 1 �������� COLUMN JOINT
11 150179002 2 ������� SPOOL SHAFT B
12 028050244 2 �������� WASHER SPRING 2-5
13 021500104 2 ������� NUT 1 M5
14 SA6607001 1 ��������� SPOOL HOLDER 2
15 SA6607001 1 ��������� SPOOL HOLDER 2
16 150183000 2 ���������� THREAD HANGER BASE
17 142990001 2 �������� THREAD BUSH
18 SA6609001 2 ����������� SPOOL HOLDER SUPPORTER
19 150172003 1 ������ COLUMN PIPE
20 021500104 2 ������� NUT 1 M5
21 062061604 2 ������� SCREW PAN M6X16
22 062501404 2 ������� SCREW PAN M5X14
23 SA9157001 1 ������ BELT COVER
24 SA9158001 1 ������� BELT COVER D
25 SA9159001 1 ��������� BELT COVER D PLATE
26 100666002 2 ������������ WOOD SCREW, ROUND M5.5X20
27 SA3025001 3 ����������� SCREW PAN (S/P WASHER) M4X10
28 104450101 2 ����� RUBBER CAP, 8
29 S50344001 1 �������� BELT COVER PLATE
30 032461606 2 ����������� WOOD SCREW ROUND 2 M4.5X16
31 200190001 6 ����������� STAPLE 10X20
32 S37111001 1 ������� EYE GUARD ASSY
33 S01700001 2 ������������ SCREW, OVAL SM3.18X7
34 025030232 2 ��������� WASHER PLAIN M 3
35 021660102 2 ������������ NUT 1 SM3.18-40
36 062710612 1 ����������� SCREW PAN SM4.76-32X6
37 148847001 1 ��� WASHER PLAIN 4.76
38 S50345001 1 ���������� EYE GUARD SUPPORT
39 062680812 1 ����������� SCREW PAN SM4.37-40X8
40 SA2870001 2 �������� GLASS FUSE 15A
41 S08030000 1 ��������� GLASS FUSE 5AFB
42 153242000 2 ������� GLASS FUSE 6A
43 J03411001 1 ������������ SETTING PLATE, EZ-TREADLE
44 J00353001 3 ������������ SCREW PAN (S/P WASHER) M5X14
45 J02036001 1 ������������ BUSHING, V CORD
46 112525000 1 ���������� MAGNET
47 S54767000 1 ������ AUXILIARY SHEET
48 144226001 1 ������ HEAD COVER
49 SA9160001 1 ������� AUXILIARY TABLE
50 SA9161001 2 ��������� TABLE SUPPORT PLATE
51 018400636 2 �������� BOLT SOCKET M4X6
52 018061036 2 ��������� BOLT SOCKET M6X10

����������� <For setting the Power supply switch>
53 032461606 2 ����������� WOOD SCREW ROUND 2 M4.5X16

���������� <For setting the Opreation panel>
54 031412506 4 ��������� WOOD SCREW ROUND M4.1X25
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Z2. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

1 S02761509 1 ��������� COTTON STAND ASSY 2
2 150189109 1 ����� COTTON STAND BRACKET
3 062060804 2 ������ SCREW PAN M6X8
4 031452204 3 ��������� WOOD SCREW ROUND M4.5X22
5 S51283001 2 ���� SPOOL STAND BASE
6 150182000 2 ������� SPOOL MAT
7 S51282101 2 ��������� SPOOL CUSHION
8 150172003 1 ������ COLUMN PIPE
9 150174000 1 ������� COLUMN CAP
10 SA6606001 1 �������� COLUMN JOINT
11 150179002 2 ������� SPOOL SHAFT B
12 028050244 2 �������� WASHER SPRING 2-5
13 021500104 2 ������� NUT 1 M5
14 SA6607001 1 ��������� SPOOL HOLDER 2
15 SA6607001 1 ��������� SPOOL HOLDER 2
16 150183000 2 ���������� THREAD HANGER BASE
17 142990001 2 �������� THREAD BUSH
18 SA6609001 2 ����������� SPOOL HOLDER SUPPORTER
19 150172003 1 ������ COLUMN PIPE
20 021500104 2 ������� NUT 1 M5
21 062061604 2 ������� SCREW PAN M6X16
22 062501404 2 ������� SCREW PAN M5X14
23 SA9157001 1 ������ BELT COVER
24 SA9158001 1 ������� BELT COVER D
25 SA9159001 1 ��������� BELT COVER D PLATE
26 100666002 2 ������������ WOOD SCREW, ROUND M5.5X20
27 SA3025001 3 ����������� SCREW PAN (S/P WASHER) M4X10
28 104450101 2 ����� RUBBER CAP, 8
29 S50344001 1 �������� BELT COVER PLATE
30 032461606 2 ����������� WOOD SCREW ROUND 2 M4.5X16
31 200190001 6 ����������� STAPLE 10X20
32 S37111001 1 ������� EYE GUARD ASSY
33 S01700001 2 ������������ SCREW, OVAL SM3.18X7
34 025030232 2 ��������� WASHER PLAIN M 3
35 021660102 2 ������������ NUT 1 SM3.18-40
36 062710612 1 ����������� SCREW PAN SM4.76-32X6
37 148847001 1 ��� WASHER PLAIN 4.76
38 S50345001 1 ���������� EYE GUARD SUPPORT
39 062680812 1 ����������� SCREW PAN SM4.37-40X8
40 SA2870001 2 �������� GLASS FUSE 15A
41 S08030000 1 ��������� GLASS FUSE 5AFB
42 153242000 2 ������� GLASS FUSE 6A
43 J03411001 1 ������������ SETTING PLATE, EZ-TREADLE
44 J00353001 3 ������������ SCREW PAN (S/P WASHER) M5X14
45 J02036001 1 ������������ BUSHING, V CORD
46 112525000 1 ���������� MAGNET
47 S54767000 1 ������ AUXILIARY SHEET
48 144226001 1 ������ HEAD COVER
49 SA9160001 1 ������� AUXILIARY TABLE
50 SA9161001 2 ��������� TABLE SUPPORT PLATE
51 018400636 2 �������� BOLT SOCKET M4X6
52 018061036 2 ��������� BOLT SOCKET M6X10

����������� <For setting the Power supply switch>
53 032461606 2 ����������� WOOD SCREW ROUND 2 M4.5X16

���������� <For setting the Opreation panel>
54 031412506 4 ��������� WOOD SCREW ROUND M4.1X25
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Z3. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

�������� <OPTION PARTS>
1 S50346001 1 ������������� TAPE GUARD WINDER ASSY
2 S51896001 1 �������� TAPE GUARD ASSY
3 144998001 1 ������� TAPE GUARD, B
4 105288002 2 �������� SCREW SM2.38
5 144997001 1 ������� TAPE GUARD, A
6 122771051 2 �������� SCREW, SM2.38
7 144999001 1 ������� TAPE GUIDE, C
8 144628001 1 ������� TAPE GUARD, F
9 122771051 1 �������� SCREW, SM2.38
10 105970001 1 �������� SCREW, SM2.38
11 110067001 1 ��� COLLAR
12 143749001 1 ��������� TAPE GUIDE, LOWER
13 143748001 1 ��������� TAPE GUIDE, UPPER
14 062660412 2 ����������� SCREW PAN SM3.18-40X4
15 143767102 1 ���������� TAPE WINDER ASSY
16 143980001 1 ����� SCREW
17 108494001 1 ��� WASHER
18 108495001 1 ����������� SPRING, COMPRESSION
19 100136001 1 ��������� TENSION NUT
20 S50348001 1 ��������� TAPE GUIDE, U
21 062400812 1 ������ SCREW PAN M4X8
22 S50349001 1 ������������� TAPE WINDER SETTING PLATE
23 062400812 1 ������ SCREW PAN M4X8
24 107407003 2 �������� SCREW, SM4.37X9
25 S50477001 1 ������ RULER ASSY
26 S06139001 1 ����� RULER, A
27 S06140001 1 ����� RULER, B
28 062680512 2 ����������� SCREW PAN SM4.37-40X5
29 025680232 2 ������������ WASHER PLAIN M SM4.37
30 146000001 1 ������ THREAD TRIMMER SUPPORT
31 062670412 2 ����������� SCREW PAN SM3.57-40X4
32 105161003 2 ��� WASHER, PLAIN
33 141620001 1 ��������� BALANCER
34 101671002 2 �������� SCREW, SM4.37
35 025680132 2 ������������ WASHER PLAIN S SM4.37
36 S36522001 2 �������� SCREW, SM4.37
37 S50350001 1 ���������� RULER ASSY, 800E
38 S50476001 1 ������ RULER
39 S36522001 2 �������� SCREW, SM4.37
40 S50351001 1 ����������� RULER SPACER
41 133797121 1 �������� CONNECTING ROD ASSY
42 119710021 1 ������� CONNECTING ROD ASSY
43 119711021 2 ���� CONNECTING ROD
44 S36119021 2 ������� NUT 1 M6
45 119101021 1 ������ CONNECTING ROD CLAMP
46 S36114021 1 ������� BOLT M8X16
47 S36120021 1 ������� NUT 1 M8
48 133792121 2 ������� JOINT ASSY
49 S36119021 2 ������� NUT 1 M6
50 S36121021 2 �������� WASHER SPRING 2-6
51 114859001 1 ������� COLLAR
52 S55361200 1 ����������� PANEL LABEL
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Z3. ����� / Accessories
REF.NO CODE Q'TY �� NAME OF PARTS RM

�������� <OPTION PARTS>
1 S50346001 1 ������������� TAPE GUARD WINDER ASSY
2 S51896001 1 �������� TAPE GUARD ASSY
3 144998001 1 ������� TAPE GUARD, B
4 105288002 2 �������� SCREW SM2.38
5 144997001 1 ������� TAPE GUARD, A
6 122771051 2 �������� SCREW, SM2.38
7 144999001 1 ������� TAPE GUIDE, C
8 144628001 1 ������� TAPE GUARD, F
9 122771051 1 �������� SCREW, SM2.38
10 105970001 1 �������� SCREW, SM2.38
11 110067001 1 ��� COLLAR
12 143749001 1 ��������� TAPE GUIDE, LOWER
13 143748001 1 ��������� TAPE GUIDE, UPPER
14 062660412 2 ����������� SCREW PAN SM3.18-40X4
15 143767102 1 ���������� TAPE WINDER ASSY
16 143980001 1 ����� SCREW
17 108494001 1 ��� WASHER
18 108495001 1 ����������� SPRING, COMPRESSION
19 100136001 1 ��������� TENSION NUT
20 S50348001 1 ��������� TAPE GUIDE, U
21 062400812 1 ������ SCREW PAN M4X8
22 S50349001 1 ������������� TAPE WINDER SETTING PLATE
23 062400812 1 ������ SCREW PAN M4X8
24 107407003 2 �������� SCREW, SM4.37X9
25 S50477001 1 ������ RULER ASSY
26 S06139001 1 ����� RULER, A
27 S06140001 1 ����� RULER, B
28 062680512 2 ����������� SCREW PAN SM4.37-40X5
29 025680232 2 ������������ WASHER PLAIN M SM4.37
30 146000001 1 ������ THREAD TRIMMER SUPPORT
31 062670412 2 ����������� SCREW PAN SM3.57-40X4
32 105161003 2 ��� WASHER, PLAIN
33 141620001 1 ��������� BALANCER
34 101671002 2 �������� SCREW, SM4.37
35 025680132 2 ������������ WASHER PLAIN S SM4.37
36 S36522001 2 �������� SCREW, SM4.37
37 S50350001 1 ���������� RULER ASSY, 800E
38 S50476001 1 ������ RULER
39 S36522001 2 �������� SCREW, SM4.37
40 S50351001 1 ����������� RULER SPACER
41 133797121 1 �������� CONNECTING ROD ASSY
42 119710021 1 ������� CONNECTING ROD ASSY
43 119711021 2 ���� CONNECTING ROD
44 S36119021 2 ������� NUT 1 M6
45 119101021 1 ������ CONNECTING ROD CLAMP
46 S36114021 1 ������� BOLT M8X16
47 S36120021 1 ������� NUT 1 M8
48 133792121 2 ������� JOINT ASSY
49 S36119021 2 ������� NUT 1 M6
50 S36121021 2 �������� WASHER SPRING 2-6
51 114859001 1 ������� COLLAR
52 S55361200 1 ����������� PANEL LABEL
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�� / Index
CODE Page CODE Page CODE Page CODE Page

002300603 M - 81 28 018502032 G - 48 14 032461606 Z2 - 53 62 062670712 Q - 11 36
002300603 U - 33 50 021060106 Z1 - 34 60 037401415 Z1 - 6 60 062670812 U - 15 50
002401006 W - 12 54 021080202 H - 46 18 047200642 P - 20 34 062671212 F - 50 12
012400636 P - 4 34 021100206 W - 5 54 048030342 R - 5 38 062671612 R - 64 40
012400636 P - 25 34 021100302 C - 19 6 048040342 P - 26 34 062680512 R - 19 38
012500536 G - 27 14 021300206 Q - 36 36 048040342 Q - 49 36 062680512 R - 66 40
013761410 B - 36 4 021500104 Z2 - 13 62 048060142 F - 52 12 062680512 Z3 - 28 64
014060632 G - 6 14 021500104 Z2 - 20 62 048060342 A - 14 2 062680612 A - 4 2
014060632 G - 8 14 021500216 G - 49 14 048060342 F - 34 12 062680612 M - 13 26
014400432 N - 4 30 021500316 Q - 58 36 048060342 H - 36 18 062680612 M - 33 26
014680632 H - 32 18 021660102 Z2 - 35 62 048060342 N - 80 32 062680612 M - 62 26
014680632 Q - 50 36 021660306 K - 5 22 048060342 P - 8 34 062680612 N - 18 30
014760632 A - 15 2 021670202 R - 65 40 048080342 R - 8 38 062680612 Q - 22 36
014760632 A - 18 2 021680202 A - 17 2 048150142 C - 2 6 062680712 M - 30 26
014760632 B - 16 4 021680202 Q - 20 36 048220242 C - 28 6 062680812 G - 24 14
014760632 B - 22 4 021710202 B - 35 4 048300242 C - 20 6 062680812 G - 44 14
014760632 B - 24 4 021910302 H - 18 18 060300612 D - 6 8 062680812 M - 8 26
014760632 C - 9 6 025030136 N - 82 32 060630312 R - 37 38 062680812 Z2 - 39 62
014760632 C - 29 6 025030232 Z2 - 34 62 060660416 G - 22 14 062681012 B - 38 4
014760632 D - 9 8 025040132 R - 36 38 060670412 R - 38 38 062681412 S - 5 42
014760632 D - 12 8 025040132 R - 41 38 060670512 F - 60 12 062710612 Z2 - 36 62
014760632 D - 14 8 025040173 W - 11 54 060670512 N - 12 30 062710812 H - 48 18
014760632 F - 10 12 025040232 F - 63 12 060670512 N - 74 32 062711012 A - 2 2
014760632 F - 13 12 025050236 Z1 - 19 60 060670512 N - 76 32 062711012 A - 6 2
014760632 F - 28 12 025060132 F - 51 12 060670612 J - 4 20 062711212 D - 3 8
014760632 F - 35 12 025060232 C - 23 6 060670612 M - 15 26 062711412 H - 41 18
014760632 F - 40 12 025060232 G - 3 14 060670612 M - 20 26 062711612 A - 8 2
014760632 F - 55 12 025060232 J - 2 20 060670612 M - 64 28 062711612 D - 4 8
014760632 G - 16 14 025060336 Z1 - 35 60 060670612 M - 76 28 062761012 G - 2 14
014760632 H - 2 18 025080132 A - 13 2 062060804 Z2 - 3 62 062761012 H - 11 18
014760632 H - 35 18 025080132 F - 33 12 062061604 Z2 - 21 62 070608800 C - 27 6
014760632 J - 9 20 025080132 P - 7 34 062300502 N - 25 30 070688850 G - 11 14
014760632 K - 3 22 025100236 W - 6 54 062300806 U - 9 50 072630260 C - 3 6
014760632 L - 4 24 025350132 M - 5 26 062300806 U - 11 50 076002450 L - 3 24
014760632 N - 5 30 025350132 M - 50 26 062300806 U - 13 50 076200800 C - 21 6
014760632 N - 9 30 025350132 U - 16 50 062300806 U - 19 50 081005070 N - 7 30
014760632 Q - 3 36 025350132 U - 24 50 062300806 U - 29 50 081007070 Z1 - 7 60
014760632 R - 9 38 025350332 J - 3 20 062300806 V - 7 52 081012070 Q - 45 36
014760632 R - 15 38 025680132 G - 25 14 062400612 J - 11 20 081014870 N - 69 32
014770632 B - 3 4 025680132 G - 42 14 062400612 J - 13 20 087310816 V - 2 52
014770632 B - 15 4 025680132 Q - 21 36 062400612 M - 66 28 087311016 V - 6 52
014770632 F - 4 12 025680132 Q - 55 36 062400612 M - 69 28 0A4400606 V - 3 52
014770632 H - 28 18 025680132 Q - 62 36 062400616 P - 19 34 0A4401605 X - 2 56
014770632 L - 7 24 025680132 S - 6 42 062400806 E - 2 10 0A5302005 U - 21 50
014780632 C - 7 6 025680132 Z3 - 35 64 062400806 S - 2 42 0A5400806 U - 31 50
014780632 C - 13 6 025680232 Q - 23 36 062400812 Z3 - 21 64 0A5401006 U - 38 50
014780632 H - 7 18 025680232 Q - 38 36 062400812 Z3 - 23 64 0A5401006 U - 40 50
014780632 P - 28 34 025680232 Z3 - 29 64 062400816 P - 13 34 0A5401006 U - 42 50
018061032 F - 2 12 025680234 N - 19 30 062400816 P - 15 34 0A5401006 U - 44 50
018061036 Z2 - 52 62 026040236 P - 16 34 062401063 W - 9 54 100022005 B - 37 4
018061632 C - 22 6 028030246 Q - 35 36 062501404 Z2 - 22 62 100136001 Z3 - 19 64
018061632 Q - 51 36 028040245 W - 10 54 062660412 Z3 - 14 64 100242003 F - 57 12
018061632 Q - 63 36 028050242 F - 19 12 062670412 Z3 - 31 64 100250001 B - 2 4
018062032 D - 16 8 028050243 Q - 57 36 062670512 M - 11 26 100402004 N - 68 32
018102536 C - 18 6 028050244 Z2 - 12 62 062670512 M - 56 26 100644005 K - 8 22
018300636 N - 24 30 028080242 H - 45 18 062670512 M - 79 28 100644005 Q - 30 36
018300836 Q - 33 36 028080246 Z1 - 15 60 062670612 L - 13 24 100645003 N - 13 30
018400636 Z2 - 51 62 028100246 W - 7 54 062670612 M - 4 26 100645003 N - 17 30
018400832 F - 8 12 028680242 G - 36 14 062670612 M - 27 26 100666002 Z2 - 26 62
018401032 G - 4 14 028680242 Q - 39 36 062670612 M - 49 26 101118001 Z1 - 16 60
018401232 D - 5 8 031412506 Z2 - 54 62 062670612 N - 22 30 101572102 Z1 - 23 60
018401232 F - 14 12 031452204 Z2 - 4 62 062670612 N - 35 30 101671002 J - 8 20
018501032 H - 42 18 032461606 Z2 - 30 62 062670612 U - 23 50 101671002 Z3 - 34 64
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102538002 F - 62 12 115188101 P - 23 34 145446002 P - 22 34 159379001 H - 33 18
102630001 H - 9 18 115503001 H - 26 18 145465001 B - 6 4 159379001 R - 71 40
104449001 A - 24 2 117143003 A - 16 2 145472001 F - 47 12 159379001 R - 74 40
104449001 A - 29 2 117363001 F - 22 12 145478101 F - 31 12 159384009 Z1 - 32 60
104449001 A - 30 2 117363001 F - 26 12 145478101 F - 36 12 159624001 B - 19 4
104449001 A - 36 2 117466000 Z1 - 25 60 145478101 F - 39 12 159625001 D - 20 8
104449001 A - 41 2 117936001 A - 44 2 145478101 R - 12 38 159761002 Ga2 66
104449001 Z1 - 18 60 117936001 Q - 41 36 146000001 Z3 - 30 64 159762002 G - 52 14
104450101 A - 10 2 118735001 D - 15 8 146255000 Z1 - 38 60 159762002 Ga2 66
104450101 A - 26 2 118837001 Z1 - 22 60 146256001 Z1 - 37 60 159763002 Ga2 66
104450101 A - 27 2 119101021 Z3 - 45 64 148847001 Z2 - 37 62 159805001 N - 39 30
104450101 A - 28 2 119710021 Z3 - 42 64 149127001 R - 20 38 159805001 N - 50 30
104450101 A - 31 2 119711021 Z3 - 43 64 149127001 R - 52 38 159805001 N - 62 30
104450101 A - 32 2 120263001 A - 43 2 150172003 Z2 - 8 62 159917201 N - 78 32
104450101 A - 33 2 122771051 Z3 - 6 64 150172003 Z2 - 19 62 159924001 R - 63 38
104450101 A - 34 2 122771051 Z3 - 9 64 150174000 Z2 - 9 62 159926001 G - 53 14
104450101 A - 35 2 123185001 R - 51 38 150179002 Z2 - 11 62 159926001 G - 53 16
104450101 Z2 - 28 62 133740006 Z1 - 33 60 150182000 Z2 - 6 62 159927001 G - 56 14
104451101 A - 25 2 133792121 Z3 - 48 64 150183000 Z2 - 16 62 159927001 G - 56 16
104521001 L - 6 24 133797121 Z3 - 41 64 150189109 Z2 - 2 62 180721001 K - 21 22
105130001 G - 38 14 140004001 B - 8 4 150382001 B - 30 4 183507001 K - 22 22
105161003 Q - 15 36 140407001 F - 46 12 150491101 R - 14 38 183526001 K - 17 22
105161003 Z3 - 32 64 140430001 B - 10 4 150553003 N - 33 30 183598001 K - 19 22
105237002 R - 70 40 140518001 Z1 - 8 60 151148001 N - 54 30 183827001 L - 5 24
105288002 Z3 - 4 64 140553102 B - 27 4 151843001 Ga3 67 200190001 Z2 - 31 62
105970001 R - 53 38 141513001 Q - 27 36 151927001 M - 53 26 215082001 W - 13 54
105970001 Z3 - 10 64 141514001 Q - 28 36 152969001 U - 32 50 217071001 X - 5 56
106436001 M - 51 26 141514001 R - 40 38 153057102 H - 24 18 218859001 U - 35 50
106629002 R - 57 38 141514001 R - 50 38 153242000 Z2 - 42 62 228475000 M - 47 26
107093002 Q - 37 36 141519001 R - 3 38 153483001 B - 34 4 228475000 M - 74 28
107149001 M - 52 26 141590001 N - 32 30 154965001 B - 32 4 228475000 U - 6 50
107401001 G - 54 14 141619001 J - 6 20 155578000 F - 58 12 228475000 U - 34 50
107404001 G - 55 14 141620001 J - 7 20 156612001 Ga3 67 229017001 X - 4 56
107404001 G - 55 16 141620001 Z3 - 33 64 157968001 P - 18 34 229017001 X - 8 56
107407003 Z3 - 24 64 142274101 L - 11 24 158830001 A - 19 2 229017001 X - 10 56
107639001 R - 62 38 142443001 Z1 - 21 60 158831001 A - 20 2 232384001 T1 - 10 44
107744001 R - 2 38 142990001 Z2 - 17 62 158832000 A - 21 2 552907000 M - 3 26
108265009 P - 24 34 143748001 Z3 - 13 64 158879001 A - 11 2 552907000 U - 37 50
108494001 Z3 - 17 64 143749001 Z3 - 12 64 158888001 B - 21 4 552908000 U - 39 50
108495001 Z3 - 18 64 143767102 Z3 - 15 64 158893100 C - 5 6 552908000 U - 41 50
110027001 Q - 2 36 143980001 Z3 - 16 64 158945001 D - 21 8 625010000 U - 14 50
110067001 Z3 - 11 64 144075001 Q - 14 36 158946001 D - 22 8 J00107001 W - 2 54
110161004 F - 18 12 144103009 N - 40 30 159078001 G - 47 14 J00351001 X - 9 56
110161004 R - 4 38 144103009 N - 51 30 159079100 Ga2 66 J00353001 Z2 - 44 62
110167001 R - 47 38 144110101 N - 41 30 159080100 G - 46 14 J02036001 Z2 - 45 62
110168001 R - 48 38 144226001 Z2 - 48 62 159080100 Ga2 66 J02293001 X - 7 56
110215002 R - 31 38 144628001 Z3 - 8 64 159081100 Ga2 66 J02513001 X - 1 56
110215002 R - 45 38 144630001 G - 52 16 159104001 H - 31 18 J02517001 W - 3 54
110367001 B - 4 4 144630001 Ga2 66 159113101 R - 69 40 J02727001 T1 - 7 44
110367001 F - 12 12 144632001 Ga2 66 159117001 H - 12 18 J03275001 W - 4 54
110367001 H - 37 18 144707001 G - 54 16 159145001 J - 5 20 J03410001 W - 8 54
110494001 R - 7 38 144872101 M - 9 26 159150000 A - 22 2 J03411001 Z2 - 43 62
110735002 G - 33 14 144874001 M - 10 26 159150000 A - 23 2 J03466001 T1 - 4 44
111466121 F - 41 12 144875001 M - 1 26 159158051 K - 23 22 J03763001 X - 3 56
111865009 C - 30 6 144997001 Z3 - 5 64 159158051 Z1 - 24 60 J03764001 X - 6 56
112467002 M - 6 26 144998001 Z3 - 3 64 159187000 M - 28 26 J04115001 T1 - 45 44
112525000 Z2 - 46 62 144999001 Z3 - 7 64 159193000 M - 36 26 J04115001 Wa 68
112751003 N - 79 32 145136001 Ga2 66 159221101 N - 63 30 J80380040 Y - 5 58
113316001 N - 75 32 145371001 R - 44 38 159224001 N - 72 32 J803800E0 Y - 5 58
113730001 R - 22 38 145440001 N - 48 30 159267001 R - 6 38 J80814001 T1 - 27 44
114483002 Z1 - 31 60 145446001 N - 38 30 159269001 R - 16 38 J80863001 W - 1 54
114859001 Z3 - 51 64 145446001 N - 49 30 159272001 R - 23 38 S00306001 A - 12 2
114988001 N - 57 30 145446001 N - 61 30 159343001 Q - 19 36 S00480000 M - 48 26
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S00480000 U - 22 50 S36120021 Z3 - 47 64 S50152001 B - 31 4 S50226001 K - 1 22
S00554000 T1 - 2 44 S36121021 Z3 - 50 64 S50153101 B - 33 4 S50230001 K - 7 22
S00617000 Z1 - 36 60 S36522001 Z3 - 36 64 S50154001 C - 1 6 S50231200 K - 10 22
S00712101 R - 29 38 S36522001 Z3 - 39 64 S50156001 C - 6 6 S50232000 K - 9 22
S00901001 R - 25 38 S36924001 A - 38 2 S50157001 C - 8 6 S50233001 K - 13 22
S00903001 R - 24 38 S36924001 Wa 68 S50159001 C - 10 6 S50236001 K - 18 22
S01271001 Ga1 65 S37059001 T1 - 43 44 S50160001 C - 11 6 S50240001 L - 1 24
S01272001 Ga1 65 S37059001 Wa 68 S50161000 C - 14 6 S50243101 L - 8 24
S01273001 Ga1 65 S37060001 A - 39 2 S50163001 C - 15 6 S50244101 L - 9 24
S01274001 Ga1 65 S37060001 T1 - 44 44 S50164001 C - 16 6 S50245001 L - 12 24
S01275001 Ga1 65 S37060001 Wa 68 S50165001 C - 17 6 S50246001 R - 1 38
S01276001 Ga1 65 S37100302 G - 51 14 S50166001 C - 24 6 S50247101 R - 10 38
S01696001 R - 58 38 S37100302 Ga2 66 S50167001 C - 25 6 S50248101 R - 13 38
S01700001 Z2 - 33 62 S37101202 Ga2 66 S50168001 C - 26 6 S50249201 R - 17 38
S01998001 R - 60 38 S37102301 G - 51 16 S50169001 D - 1 8 S50252001 R - 21 38
S02460001 G - 20 14 S37102301 Ga2 66 S50171001 D - 8 8 S50253001 R - 27 38
S02563001 Q - 16 36 S37103201 Ga2 66 S50172001 D - 10 8 S50257001 R - 28 38
S02563001 Q - 17 36 S37109202 Ga2 66 S50174001 D - 13 8 S50258201 R - 30 38
S02761509 Z2 - 1 62 S37110201 Ga2 66 S50176001 D - 18 8 S50259101 R - 32 38
S03280001 Ga1 65 S37111001 Z2 - 32 62 S50178001 D - 19 8 S50260101 R - 33 38
S06139001 Z3 - 26 64 S37927000 F - 56 12 S50179001 D - 23 8 S50263001 R - 34 38
S06140001 Z3 - 27 64 S37940001 D - 2 8 S50182000 E - 1 10 S50264000 R - 35 38
S07478000 K - 11 22 S38082001 S - 4 42 S50183001 F - 1 12 S50265001 R - 39 38
S08030000 T1 - 12 44 S38145000 U - 43 50 S50184001 F - 5 12 S50269000 R - 42 38
S08030000 Z2 - 41 62 S38146000 T1 - 29 44 S50185001 F - 7 12 S50270000 R - 43 38
S09212001 H - 27 18 S38155000 T1 - 17 44 S50186001 F - 9 12 S50271000 B - 11 4
S09477001 K - 20 22 S38155000 T3 - 3 48 S50187001 F - 11 12 S50272000 B - 12 4
S10174000 P - 17 34 S38200000 T1 - 9 44 S50189001 F - 15 12 S50273000 J - 1 20
S10243000 U - 30 50 S38200000 T3 - 4 48 S50190001 F - 16 12 S50274001 J - 10 20
S12004000 G - 19 14 S38201000 T1 - 5 44 S50191001 F - 17 12 S50275001 J - 12 20
S12004000 G - 34 14 S38201000 T1 - 11 44 S50192101 F - 20 12 S50276001 P - 1 34
S13595201 Z1 - 40 60 S38735001 L - 10 24 S50192101 F - 24 12 S50278001 P - 2 34
S13596201 Z1 - 40 60 S38736301 P - 21 34 S50193001 F - 27 12 S50279101 P - 6 34
S18707153 Z1 - 20 60 S38761201 F - 23 12 S50195001 F - 29 12 S50280001 P - 12 34
S19817001 Q - 6 36 S38761201 F - 30 12 S50196001 F - 32 12 S50281000 P - 27 34
S23337001 Q - 4 36 S40620000 T1 - 40 44 S50198001 F - 37 12 S50282000 P - 29 34
S24250001 Z1 - 13 60 S41216000 U - 45 50 S50199101 F - 38 12 S50283001 H - 1 18
S25328001 M - 57 26 S42116000 F - 6 12 S50200001 F - 43 12 S50284101 H - 3 18
S25328001 M - 84 28 S43717201 F - 3 12 S50201001 F - 48 12 S50285101 H - 4 18
S25410050 P - 3 34 S46455000 T3 - 2 48 S50202001 F - 49 12 S50286101 H - 5 18
S25413101 P - 9 34 S47668000 T3 - 5 48 S50203101 F - 53 12 S50287001 H - 6 18
S25417001 P - 10 34 S47680000 T3 - 6 48 S50204001 F - 54 12 S50288001 H - 8 18
S25418101 P - 11 34 S47721301 T1 - 3 44 S50205001 F - 59 12 S50289001 H - 13 18
S25420051 P - 14 34 S47750000 Y - 6 58 S50206001 F - 61 12 S50290001 H - 14 18
S25456001 N - 27 30 S48034001 C - 12 6 S50207001 G - 1 14 S50291001 H - 15 18
S25642001 Ga1 65 S49486000 T1 - 19 44 S50208001 G - 5 14 S50292001 H - 16 18
S25789000 P - 5 34 S50110001 G - 7 14 S50209000 G - 9 14 S50293001 H - 17 18
S30564000 N - 42 30 S50111100 K - 14 22 S50210001 G - 10 14 S50294001 H - 19 18
S30564000 N - 64 32 S50113101 Q - 26 36 S50211101 G - 12 14 S50295001 H - 21 18
S30565003 N - 43 30 S50124001 A - 1 2 S50212001 G - 14 14 S50296001 H - 23 18
S30565005 N - 55 30 S50126001 A - 5 2 S50213001 G - 15 14 S50297001 H - 50 18
S31012001 F - 45 12 S50127101 A - 7 2 S50214001 G - 17 14 S50297001 Y - 3 58
S31013001 F - 44 12 S50128201 A - 9 2 S50215101 G - 23 14 S50298101 H - 29 18
S31032001 N - 65 32 S50131001 A - 40 2 S50216101 G - 26 14 S50299101 H - 30 18
S31808001 B - 29 4 S50132000 B - 1 4 S50217001 G - 28 14 S50300001 H - 34 18
S32263001 A - 37 2 S50136101 B - 7 4 S50218001 G - 29 14 S50303101 R - 55 38
S32521001 D - 17 8 S50142000 B - 13 4 S50219101 G - 30 14 S50304001 Y - 2 58
S35095000 N - 3 30 S50143001 B - 17 4 S50220001 G - 50 14 S50309001 Y - 2 58
S35184001 G - 21 14 S50144001 B - 18 4 S50221101 G - 37 14 S50311001 Y - 2 58
S35630001 Ga1 65 S50146001 B - 20 4 S50222001 G - 39 14 S50313101 Y - 2 58
S36114021 Z3 - 46 64 S50147001 B - 23 4 S50223100 G - 40 14 S50317101 Y - 2 58
S36119021 Z3 - 44 64 S50149101 B - 26 4 S50224001 G - 43 14 S50319101 Y - 2 58
S36119021 Z3 - 49 64 S50150001 B - 28 4 S50225001 G - 50 16 S50321001 Ga3 67
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S50322101 Ga3 67 S50395201 Q - 7 36 S50530000 M - 44 26 S51359001 Ga1 65
S50323000 R - 59 38 S50398001 Q - 8 36 S50531000 M - 45 26 S51360001 Ga1 65
S50324001 R - 61 38 S50399101 Q - 9 36 S50532000 M - 46 26 S51361001 Y - 1 58
S50325001 R - 67 40 S50400001 Q - 10 36 S50533000 M - 54 26 S51362001 Y - 1 58
S50326001 R - 68 40 S50401001 Q - 12 36 S50536001 M - 55 26 S51363001 Y - 1 58
S50327001 R - 72 40 S50403101 Q - 18 36 S50537000 M - 58 26 S51364001 Y - 1 58
S50328001 R - 73 40 S50404401 Q - 24 36 S50537000 M - 72 28 S51365001 Y - 1 58
S50329000 R - 75 40 S50405301 Q - 25 36 S50538001 M - 59 26 S51366001 Y - 1 58
S50330101 Z1 - 1 60 S50410101 Q - 40 36 S50539000 M - 60 26 S51896001 Z3 - 2 64
S50331000 Z1 - 2 60 S50411101 Q - 42 36 S50540001 M - 61 26 S52248001 B - 14 4
S50332000 Z1 - 3 60 S50411101 R - 11 38 S50541001 M - 63 26 S52431000 Q - 29 36
S50334000 Z1 - 5 60 S50412000 Q - 43 36 S50542001 M - 65 28 S52433001 R - 46 38
S50335000 Z1 - 9 60 S50413101 Q - 44 36 S50543001 M - 67 28 S52434001 R - 49 38
S50336000 Z1 - 10 60 S50414001 Q - 46 36 S50544000 M - 68 28 S52761101 Q - 5 36
S50337000 Z1 - 11 60 S50415001 Q - 47 36 S50545000 M - 70 28 S52763000 M - 38 26
S50338000 Z1 - 12 60 S50416001 Q - 48 36 S50546000 M - 71 28 S52764001 M - 2 26
S50339001 Z1 - 17 60 S50425101 T1 - 8 44 S50547000 M - 73 28 S52770000 R - 56 38
S50340000 A - 42 2 S50431101 T1 - 14 44 S50548001 M - 75 28 S52778101 R - 54 38
S50341001 Y - 4 58 S50437000 T1 - 20 44 S50549000 M - 77 28 S52943101 B - 9 4
S50342000 Z1 - 14 60 S50438000 T1 - 21 44 S50550001 M - 78 28 S53902301 T3 - 1 48
S50344001 Z2 - 29 62 S50439000 T1 - 22 44 S50551001 M - 80 28 S54741001 K - 12 22
S50345001 Z2 - 38 62 S50441000 T1 - 24 44 S50552000 M - 82 28 S54767000 Z2 - 47 62
S50346001 Z3 - 1 64 S50442001 T2 - 1 46 S50556000 M - 16 26 S54768001 Z1 - 4 60
S50348001 Z3 - 20 64 S50442001 T2 - 7 46 S50557000 M - 21 26 S55345002 Ga2 66
S50349001 Z3 - 22 64 S50444001 T2 - 2 46 S50558000 M - 22 26 S55347202 Ga2 66
S50350001 Z3 - 37 64 S50446001 T2 - 3 46 S50559001 M - 19 26 S55348001 Ga2 66
S50351001 Z3 - 40 64 S50447001 T2 - 6 46 S50562101 G - 45 14 S55350201 Ga2 66
S50354000 S - 3 42 S50453100 V - 4 52 S50563000 M - 17 26 S55361200 Z3 - 52 64
S50356001 M - 7 26 S50457000 V - 5 52 S50565001 U - 36 50 S55663001 Z1 - 30 60
S50359001 M - 12 26 S50458100 U - 1 50 S50644000 U - 46 50 S55975001 N - 71 32
S50360001 M - 14 26 S50459100 U - 2 50 S50644001 T1 - 26 44 S56391001 K - 4 22
S50362001 H - 40 18 S50460000 U - 3 50 S50645000 T1 - 18 44 S59890001 G - 13 14
S50363000 H - 43 18 S50461000 U - 4 50 S50657001 S - 1 42 S59890001 G - 41 14
S50364001 H - 44 18 S50462000 U - 5 50 S50663001 Ga3 67 S59891001 H - 22 18
S50365101 H - 47 18 S50463000 U - 7 50 S50664001 R - 76 40 S59892001 G - 32 14
S50366001 H - 49 18 S50464000 U - 8 50 S50664001 Ga3 67 S59893001 G - 31 14
S50368001 N - 1 30 S50464000 U - 12 50 S50665001 Ga3 67 S59893001 G - 35 14
S50369001 N - 2 30 S50465000 U - 10 50 S51020000 M - 83 28 S59893001 H - 20 18
S50370001 N - 6 30 S50466000 U - 17 50 S51117001 Ga1 65 S59893001 Q - 54 36
S50371101 N - 8 30 S50467000 U - 18 50 S51182501 N - 59 30 S59893001 Q - 61 36
S50372101 N - 10 30 S50468000 U - 20 50 S51183101 N - 47 30 S59894001 G - 18 14
S50373101 N - 11 30 S50472000 U - 27 50 S51184201 N - 36 30 S59894001 H - 39 18
S50374001 N - 14 30 S50473000 U - 28 50 S51190001 D - 11 8 S59987101 R - 18 38
S50375001 N - 15 30 S50476001 Z3 - 38 64 S51248101 R - 76 40 SA0287000 U - 47 50
S50376101 N - 16 30 S50477001 Z3 - 25 64 S51248101 Ga3 67 SA0792001 A - 46 2
S50376101 N - 31 30 S50484000 T1 - 25 44 S51249101 Ga3 67 SA0792001 Wa 68
S50377001 N - 21 30 S50498001 T1 - 39 44 S51250101 Ga3 67 SA0793001 A - 45 2
S50378001 N - 23 30 S50511101 Q - 59 36 S51282101 Z2 - 7 62 SA0793001 Wa 68
S50380000 N - 28 30 S50513100 M - 23 26 S51283001 Z2 - 5 62 SA0990001 N - 29 30
S50382001 N - 30 30 S50514000 M - 24 26 S51290001 Z1 - 26 60 SA0992001 N - 26 30
S50383001 N - 34 30 S50515000 M - 25 26 S51290001 Ga1 65 SA2385001 H - 10 18
S50384101 N - 45 30 S50516001 M - 26 26 S51351001 Ga1 65 SA2412001 H - 38 18
S50384101 N - 70 32 S50517001 M - 29 26 S51352001 H - 25 18 SA2823001 T1 - 13 44
S50385001 N - 46 30 S50518000 M - 31 26 S51352001 Ga1 65 SA2870001 T1 - 6 44
S50386101 N - 52 30 S50519000 M - 32 26 S51353001 Ga1 65 SA2870001 Z2 - 40 62
S50387001 N - 53 30 S50520000 M - 34 26 S51354001 Z1 - 27 60 SA2881001 D - 7 8
S50388001 N - 56 30 S50521000 M - 35 26 S51354001 Ga1 65 SA2921101 B - 25 4
S50389001 N - 58 30 S50522000 M - 37 26 S51355001 Ga1 65 SA3001001 F - 21 12
S50390101 N - 67 32 S50524000 M - 39 26 S51356001 Z1 - 29 60 SA3001001 F - 25 12
S50391001 N - 60 30 S50525000 M - 40 26 S51356001 Ga1 65 SA3001001 R - 26 38
S50392001 N - 73 32 S50527000 M - 41 26 S51357001 Ga1 65 SA3025001 Z2 - 27 62
S50393000 N - 77 32 S50528000 M - 42 26 S51358001 Z1 - 28 60 SA3033001 L - 2 24
S50394001 Q - 1 36 S50529000 M - 43 26 S51358001 Ga1 65 SA3035001 N - 81 32
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SA3079001 T1 - 28 44
SA3081001 V - 1 52
SA3101001 T1 - 28 44
SA3113001 U - 25 50
SA3176101 T1 - 38 44
SA3189001 T1 - 30 44
SA3190001 T1 - 37 44
SA3191001 T1 - 36 44
SA3192001 T1 - 35 44
SA3193001 T1 - 34 44
SA3194001 T1 - 41 44
SA3195001 T1 - 32 44
SA3196001 T1 - 31 44
SA3797001 T1 - 42 44
SA3921001 T1 - 33 44
SA3966001 T2 - 4 46
SA3967001 T2 - 5 46
SA3969001 T2 - 9 46
SA4020001 T2 - 8 46
SA4024001 T1 - 1 44
SA4047301 B - 5 4
SA4063001 M - 18 26
SA4065001 C - 4 6
SA4066001 M - 85 28
SA4067001 M - 86 28
SA4206001 A - 3 2
SA4232001 N - 37 30
SA4233001 N - 44 30
SA6113001 N - 20 30
SA6302001 T1 - 15 44
SA6303001 T1 - 16 44
SA6606001 Z2 - 10 62
SA6607001 Z2 - 14 62
SA6607001 Z2 - 15 62
SA6609001 Z2 - 18 62
SA7402001 K - 6 22
SA7405001 K - 2 22
SA7488001 U - 26 50
SA7607001 F - 42 12
SA8126001 K - 16 22
SA8391001 T1 - 23 44
SA8886001 T1 - 46 44
SA9058001 N - 66 32
SA9138001 K - 15 22
SA9140001 K - 24 22
SA9141001 K - 25 22
SA9157001 Z2 - 23 62
SA9158001 Z2 - 24 62
SA9159001 Z2 - 25 62
SA9160001 Z2 - 49 62
SA9161001 Z2 - 50 62
SA9165001 Q - 13 36
SA9166001 Q - 31 36
SA9167001 Q - 32 36
SA9168001 Q - 34 36
SA9169001 Q - 52 36
SA9170001 Q - 53 36
SA9171001 Q - 60 36
SA9172001 Q - 56 36
SA9254011 Z1 - 39 60
SA9254014 Z1 - 39 60
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